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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, A2LA, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results,
so it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of
applied standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part15, Subpart E(15.407)
Standard(s) Judgement
Section Test Item Test Result 9 Remark
15.207 . o
15.407(b) AC Power Line Conducted Emissions| APPENDIX A N/A | -
15.407(b) APPENDIX B
15.205(a) Radiated Emissions APPENDIX C PASS | -
15.209(a) APPENDIX D
15.407(a) .
15.407(€) Spectrum Bandwidth APPENDIX E PASS | -
15.407(a) Maximum Output Power APPENDIX F PASS | -
15.407(a) Power Spectral Density APPENDIX G PASS | -
15.407(g) Frequency Stability APPENDIX H PASS | -
15.203 Antenna Requirements | = ------ PASS | -
15.407(c) Automatically .Dls_contmue ______ PASS NOTE (2)
Transmission

Note:

(1) “N/A” denotes test is not applicable in this test report.

(2) During no any information transmission, the EUT can automatically discontinue transmission
and become standby mode for power saving. the EUT can detect the controlling signal of
ACK message transmitting from remote device and verify whether it shall resend or
discontinue transmission.

(3) For UNII-1 this device was functioned as a
X Access point device [ ] Client device
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1.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of No. 29, Jintang
Road, Tangzhen Industry Park, Pudong New Area, Shanghai 201210,China
BTL's Test Firm Registration Number for FCC: 476765
BTL's Designation Number for FCC: CN1241

1.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below
are based on a 95% confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

A. AC power line conducted emissions test:

Test Site | Method Measurement Frequency Range U, (dB)
SH-C01 | CISPR 150 kHz ~ 30 MHz +2.26

B. Radiated emissions test:

. Measurement Frequency Ant.
Test Site | Method Range H/V U, (dB)
9 KHz~30 MHz V 3.79
9 KHz~30 MHz H 3.57
30 MHz~200 MHz V 4.04
30 MHz~200 MHz H 3.76
200 MHz~1,000 MHz V 4.24
SH-CBOL | CISPR 200 MHz~1,000 MHz H 3.84
1 GHz~18 GHz V 4.46
1 GHz~18 GHz H 4.40
18 GHz~40 GHz V 3.95
18 GHz~40 GHz H 3.95

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature | Humidity |Test Voltage| Tested By

AC Power Line Conducted Emissions 22°C 55% AC 120V | Summer Xu
Radiated Emissions-9K-30MHz 22°C 59% AC 120V | Summer Xu
Radiated Emissions-30 MHz to 1GHz 22°C 59% AC 120V | Summer Xu
Radiated Emissions-Above 1000 MHz 22°C 59% AC 120V | Summer Xu
Spectrum Bandwidth 22°C 55% AC 120V | Summer Xu
Maximum Output Power 22°C 55% AC 120V | Summer Xu
Power Spectral Density 22°C 55% AC 120V | Summer Xu
Frequency Stability 22°C 55% AC 120V | Summer Xu
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

AC1200 Dual Band Mesh Wi-Fi Router

S Bt AC1200 Dual Band Whole Home Mesh Wi-Fi Router
Brand Name D-Link

Test Model AC1200 Dual Band Mesh Wi-Fi Router: COVR-1100
Series Model AC1200 Dual Band Whole Home Mesh Wi-Fi Router:

COVR-1102, COVR-1103

The product itself is the same, except that COVR-1100 is one
pack, COVR-1102 is two packs, and COVR-1103 is three packs.
DC Voltage supplied from AC/DC adapter:

Model: AMS159A-1201000FV

I/P: 100-240V ~ 50/60Hz 0.5A

O/P: 12V --—- 1.0A

UNII-1: 5150 MHz~5250 MHz

UNII-2A: 5250 MHz~5350 MHz

UNII-2C: 5470 MHz~5725 MHz

UNII-3: 5725 MHz~5850 MHz

Modulation Type OFDM

Bit Rate of Transmitter Up to 867Mbps

Model Difference(s)

Power Source

Power Rating

Operation Frequency

Maximum Conducted
Output Power

for UNII-1 (1TX)
Non-Beamforming
Maximum Conducted
Output Power

for UNII-3 (1TX)
Non-Beamforming

IEEE 802.11a: 25.18 dBm (0.3296 W)

IEEE 802.11a: 24.42 dBm (0.2767 W)

IEEE 802.11n (HT20): 26.84 dBm (0.4831 W)
IEEE 802.11n (HT40): 23.91 dBm (0.2460 W)
IEEE 802.11ac (VHT20): 26.22 dBm (0.4188 W)
IEEE 802.11ac (VHT40): 20.41 dBm (0.1099 W)
IEEE 802.11ac (VHT80): 24.05 dBm (0.2541 W)
IEEE 802.11n (HT20): 25.89 dBm (0.3882 W)
IEEE 802.11n (HT40): 25.76 dBm (0.3767 W)
IEEE 802.11ac (VHT20): 26.01 dBm (0.3990 W)
IEEE 802.11ac (VHT40): 26.11 dBm (0.4083 W)
IEEE 802.11ac (VHTS80): 25.83 dBm (0.3828 W)

Maximum Conducted
Output Power

for UNII-1 (2TX)
Non-Beamforming

Maximum Conducted
Output Power

for UNII-3 (2TX)
Non-Beamforming
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IEEE 802.11n (HT20): 26.34 dBm (0.4305 W)
IEEE 802.11n (HT40): 23.41 dBm (0.2193 W)
IEEE 802.11ac (VHT20): 25.72 dBm (0.3733 W)
IEEE 802.11ac (VHT40): 19.91 dBm (0.0979 W)
IEEE 802.11ac (VHTS80): 23.55 dBm (0.2265 W)
IEEE 802.11n (HT20): 25.39 dBm (0.3459 W)
IEEE 802.11n (HT40): 25.26 dBm (0.3357 W)
IEEE 802.11ac (VHT20): 25.51 dBm (0.3556 W)
IEEE 802.11ac (VHT40): 25.61 dBm (0.3639 W)
IEEE 802.11ac (VHTS80): 25.33 dBm (0.3412 W)

Maximum Conducted
Output Power

for UNII-1 (2TX)
Beamforming

Maximum Conducted
Output Power

for UNII-3 (2TX)
Beamforming

Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the
user's manual.
2. Channel List:
IEEE 802.11a
IEEE 802.11n (HT20)
IEEE 802.11ac (VHT20)

IEEE 802.11n (HT40)

IEEE 802.11ac (vHT40) | 'EEE 802.11ac (VHTE0)

UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency

Channel (MH2) Channel (MH2) Channel (MH2)

36 5180 38 5190 42 5210

40 5200 46 5230

44 5220

48 5240

IEEE 802.11a

IEEE 802.11n (HT20)
IEEE 802.11ac (VHT20)

|EEE 802.11n (HT40)
IEEE 802.11ac (VHT40)

IEEE 802.11ac (VHTS80)

UNII-3 UNII-3 UNII-3
Frequenc Frequenc Frequenc

Channel (I\CJIHZ) y Channel (|3|HZ) y Channel (I\C/IIHZ) y

149 5745 151 5755 155 5775

153 5765 159 5795

157 5785

161 5805

165 5825
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3. Antenna Specification:

Ant. Brand Model Name Antenna Type | Connector 833 Note
1 N/A N/A PCB N/A 3 N/A
2 N/A N/A PCB N/A 3 N/A

Note:
(1) The EUT incorporates a MIMO function. Physically, the EUT provides two completed

transmitters and receivers (2T2R), all transmit signals are completely uncorrelated,
then, Direction gain = Ganr, that is Directional gain=3.

4,
Table for Antenna Configuration:
Operating Mode
TX Mode 2TX
IEEE 802.11n (HT20) V (Ant. 1 + Ant. 2)
IEEE 802.11n (HT40) V (Ant. 1 + Ant. 2)
IEEE 802.11ac (VHT20) V (Ant. 1 + Ant. 2)
|IEEE 802.11ac (VHT40) V (Ant. 1 + Ant. 2)
IEEE 802.11ac (VHT80) V (Ant. 1 + Ant. 2)
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2.2 TEST MODES

The test system was pre-tested based on the consideration of all possible combinations of EUT
operation mode.

Pretest Mode Description
Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N (HT20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N (HT40) Mode / CH38, CH46 (UNII-1)
Mode 4 TX AC (VHT20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC (VHT40) Mode / CH38, CH46 (UNII-1)
Mode 6 TX AC (VHT80) Mode / CH42 (UNII-1)
Mode 7 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 8 TX N (HT20) Mode / CH149,CH157,CH165 (UNII-3)
Mode 9 TX N (HT40) Mode / CH151,CH159 (UNII-3)
Mode 10 TXAC (VHT20) Mode / CH149,CH157,CH165 (UNII-3)
Mode 11 TX AC (VHT40) Mode / CH151,CH159 (UNII-3)
Mode 12 TX AC (VHT80) Mode / CH155 (UNII-3)
Mode 13 TX N(HT20) Mode / CH40 (UNII-1)
Following mode(s) as (were) found to be the worst case(s) and selected for the final test.
AC power line conducted emissions test
Final Test Mode Description
Mode 13 TX N(HT20) Mode / CH40 (UNII-1)
Radiated emissions test
Final Test Mode Description
Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N (HT20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N (HT40) Mode / CH38, CH46 (UNII-1)
Mode 4 TX AC (VHT20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC (VHT40) Mode / CH38, CH46 (UNII-1)
Mode 6 TX AC (VHT80) Mode / CH42 (UNII-1)
Mode 7 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 8 TX N (HT20) Mode / CH149,CH157,CH165 (UNII-3)
Mode 9 TX N (HT40) Mode / CH151,CH159 (UNII-3)
Mode 10 TXAC (VHT20) Mode / CH149,CH157,CH165 (UNII-3)
Mode 11 TX AC (VHT40) Mode / CH151,CH159 (UNII-3)
Mode 12 TX AC (VHT80) Mode / CH155 (UNII-3)
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Conducted test

Test Mode Description
Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N (HT20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N (HT40) Mode / CH38, CH46 (UNII-1)
Mode 4 TX AC (VHT20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC (VHT40) Mode / CH38, CH46 (UNII-1)
Mode 6 TX AC (VHT80) Mode / CH42 (UNII-1)
Mode 7 TX A Mode / CH52, CH60, CH64 (UNII-2A)
Mode 8 TX N (HT20) Mode / CH52, CH60, CH64 (UNII-2A)
Mode 9 TX N (HT40) Mode / CH54, CH62 (UNII-2A)
Mode 10 TX AC (VHT20) Mode / CH52, CH60, CH64 (UNII-2A)
Mode 11 TX AC (VHT40) Mode / CH54, CH62 (UNII-2A)
Mode 12 TX AC (VHT80) Mode / CH58 (UNII-2A)
Mode 13 TX A Mode / CH100, CH116, CH140 (UNII-2C)
Mode 14 TX N (HT20) Mode / CH100, CH116, CH140 (UNII-2C)
Mode 15 TX N (HT40) Mode / CH102, CH110, CH134 (UNII-2C)
Mode 16 TX AC (VHT20) Mode / CH100, CH116, CH140 (UNII-2C)
Mode 17 TXAC (VHT40) Mode / CH102, CH110, CH134 (UNII-2C)
Mode 18 TX AC (VHT80) Mode / CH106, CH122 (UNII-2C)
Mode 19 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 20 TX N (HT20) Mode / CH149,CH157,CH165 (UNII-3)
Mode 21 TX N (HT40) Mode / CH151,CH159 (UNII-3)
Mode 22 TXAC (VHT20) Mode / CH149,CH157,CH165 (UNII-3)
Mode 23 TX AC (VHT40) Mode / CH151,CH159 (UNII-3)

Mode 24 TX AC (VHT80) Mode / CH155 (UNII-3)

Note :

(1) For radiated emission below 1 GHz test, the IEEE 802.11n20 is found to be the worst case and
recorded.

(2) For radiated emission above 1 GHz test, 1GHz~26.5GHz and 26.5GHz~40GHz have been
pre-tested and in this report only recorded the worst case. The remaining spurious points are
all below the limit value of 20dB.

(3) The measurements for RF Output Power were tested during Non-Beamforming and
Beamforming, the worst case was Non-Beamforming, only worst case was documented for
other test items.
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2.3 PARAMETERS OF TEST SOFTWARE

Non-Beamforming

UNII-1 - 1TX
Test Software MP-v3.4
Test Frequency (MHz) 5180 5200 5240
IEEE 802.11a 45 55 44
UNII-3 - 1TX
Test Software MP-v3.4
Test Frequency (MHz) 5745 5785 5825
IEEE 802.11a 52 52 52
UNII-1 - 2TX
Test Software MP-v3.4
Test Frequency (MHz) 5180 5200 5240
IEEE 802.11n (HT20) 44 55 44
Test Frequency (MHz) 5190 5230
IEEE 802.11n (HT40) 37 45
UNII-3 - 2TX
Test Software MP-v3.4
Test Frequency (MHz) 5745 5785 5825
IEEE 802.11n (HT20) 53 54 55
Test Frequency (MHz) 5755 5795
IEEE 802.11n (HT40) 52 54
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UNII-1 - 2TX
Test Software MP-v3.4
Test Frequency (MHz) 5180 5200 5240
IEEE 802.11ac (VHT20) 44 55 45
Test Frequency (MHz) 5190 5230
IEEE 802.11ac (VHT40) 35 44
Test Frequency (MHz) 5210
IEEE 802.11ac (VHT80) 46
UNII-3 - 2TX
Test Software MP-v3.4
Test Frequency (MHz) 5745 5785 5825
IEEE 802.11ac (VHT20) 55 55 52
Test Frequency (MHz) 5755 5795
IEEE 802.11ac (VHT40) 53 55
Test Frequency (MHz) 5775
IEEE 802.11ac (VHT80) 55
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Beamforming

UNII-1 - 2TX
Test Software MP-v3.4
Test Frequency (MHz) 5180 5200 5240
IEEE 802.11n (HT20) 44 55 44
Test Frequency (MHz) 5190 5230
IEEE 802.11n (HT40) 37 45
UNII-3 - 2TX
Test Software MP-v3.4
Test Frequency (MHz) 5745 5785 5825
IEEE 802.11n (HT20) 53 54 55
Test Frequency (MHz) 5755 5795
IEEE 802.11n (HT40) 52 54
UNII-1 - 2TX
Test Software MP-v3.4
Test Frequency (MHz) 5180 5200 5240
|IEEE 802.11ac (VHT20) 44 55 45
Test Frequency (MHz) 5190 5230
IEEE 802.11ac (VHT40) 35 44
Test Frequency (MHz) 5210
IEEE 802.11ac (VHT80) 46
UNII-3 - 2TX
Test Software MP-v3.4
Test Frequency (MHz) 5745 5785 5825
IEEE 802.11ac (VHT20) 55 55 52
Test Frequency (MHz) 5755 5795
IEEE 802.11ac (VHT40) 53 55
Test Frequency (MHz) 5775
IEEE 802.11ac (VHT80) 55
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2.4 DUTY CYCLE

If duty cycle is = 98 %, duty factor is not required.

If duty cycle is < 98 %, duty factor shall be considered.

IEEE 802.11a
® L e

Jake: G AUG.2018  16:39:S

Duty cycle = 100.000 ms / 100.000 ms = 100%

Duty Factor = 10 * log(1 / 100%) = 0.00 dB
IEEE 802.11n (HT40)

® S

ef 20 dEm *Att 10 dB SWD 100 ma

Jake: B.AUG.2019

16:43:59

Duty cycle = 100.000 ms / 100.000 ms = 100%
Duty Factor = 10 * log(1 / 100%) = 0.00 dB

IEEE 802.11n (HT20)

® w1
SVEW 1 HEz
Ref 20 dEm *att 10 4B SWI 100 ma
z Q 1 o
L~
— )
- W WV W
T |
12 HE
Jate: 6.AUG. 2018 16:43:12

Duty cycle = 100.000 ms / 100.000 ms = 100%

Duty Factor = 10 * log(1 / 100%) = 0.00 dB
IEEE 802.11ac (VHT20)

@ S

ef 20 dEm *Att 10 dB SWD 100 ma

S 5

Jabe: 6.AUG. 2010

16:42:08

Duty cycle = 100.000 ms / 100.000 ms = 100%
Duty Factor = 10 * log(1 / 100%) = 0.00 dB
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IEEE 802.11ac (VHT40) IEEE 802.11ac (VHTS80)
® - _ i @ - _ i
== - = , . . . B
& LA L A A L A A

Duty cycle = 100.000 ms / 100.000 ms = 100% Duty cycle = 100.000 ms / 100.000 ms = 100%
Duty Factor = 10 * log(1 / 100%) = 0.00 dB Duty Factor = 10 * log(1 / 100%) = 0.00 dB

NOTE:

For IEEE 802.11a, IEEE 802.11n (HT20) and IEEE 802.11ac (VHT20):

For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum
analyzer is 1 MHz and the video bandwidth is 1 kHz (Duty cycle < 98%).

For IEEE 802.11n (HT40) and IEEE 802.11ac (VHT40):

For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum
analyzer is 1 MHz and the video bandwidth is 2 kHz (Duty cycle < 98%).

For IEEE 802.11ac (VHT80):

For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum
analyzer is 1 MHz and the video bandwidth is 3 kHz (Duty cycle < 98%).
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2.5 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

2
™y
EUT
1 EUT
Adapter
AC 100-~240V
2|
Notebook
(A)
2.6 SUPPORT UNITS
Item | Equipment Mfr/Brand Model/Type No. Series No.
A Notebook Lenovo #P152014 N/A
Item | Cable Type | Shielded Type Ferrite Core Length
1 DC Cable N/A N/A 1.5m
2 RJ45 Cable N/A N/A 10m
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3. AC POWER LINE CONDUCTED EMISSIONS TEST

3.1 LIMIT
Frequency Limit (dBuV)
(MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 - 46*
0.50-5.0 56 46
5.0-30.0 60 50
NOTE:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the
frequency in the range.

The following table is the setting of the receiver

Receiver Parameter Setting
Attenuation 10 dB

Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

3.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipment powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item -EUT Test Photos.

3.3 DEVIATION FROM TEST STANDARD

No deviation

Page 19 of 210



3LL

Report No.: BTL-FCCP-2-1907H003

3.4 TEST SETUP

Vertical Reference Ground Plane

4

40cm EUT

L— LISN

80 cm

Test Receiver

3.5 EUT OPERATION CONDITIONS

tested and used to collect the included data.

3.6 TEST RESULTS

Please refer to the APPENDIX A.

L Horizontal Reference Ground Plane

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was

The EUT was programmed to be in continuously transmitting/TX mode.
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4. RADIATED EMISSIONS TEST
4.1 LIMIT

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a) limit in
the table below has to be followed.

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS
Frequency EIRP Limit Equivalent Field Strength at 3m
(MH2) (dBm/MHz) (dBuV/m)
5150-5250 -27 68.3
5250-5350 -27 68.3
5470-5725 -27 68.3
-27 NOTE (2) 68.3
10 NOTE (2) 105.3
5725-5850 15.6 NOTE (2) 110.9
27 NOTE (2) 122.3
NOTE:
(1) The following formula is used to convert the equipment isotropic radiated power (eirp) to field
1000000+/30P
strength: E= 3 puV/m, where P is the eirp (Watts)

(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or
more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or
below the band edge, and from 25 MHz above or below the band edge increasing linearly to a
level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or
below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.
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4.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVYG Mode didn‘t perform. (above 1 GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.3 DEVIATION FROM TEST STANDARD

No deviation
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4.4 TEST SETUP

9 kHz to 30 MHz

RX Antenna

5

f0cm

Metal Full Soldered Ground Plang

Spectrum Analyzer
i Receiver

30 MHz to 1 GHz

Ground Plane

Receiver |y Amp.
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Above 1 GHz

Ground Plane

Receiver Amp.

Above 1 GHz
Band edge

0.3 m

-Receiver

Ground Plane
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4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

4.6 TEST RESULTS - 9 KHZ to 30 MHZ
Please refer to the APPENDIX B

Remark:
(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below the

permissible value has no need to be reported.
(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).
(3) Limit line = specific limits (dBuV) + distance extrapolation factor.
4.7 TEST RESULTS - 30 MHz TO 1000 MHz
Please refer to the APPENDIX C.
4.8 TEST RESULTS - ABOVE 1000 MHz
Please refer to the APPENDIX D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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Report No.: BTL-FCCP-2-1907H003

5. BANDWIDTH TEST

5.1 LIMIT
FCC Partl5, Subpart E (15.407)
. - Frequency Range
Section Test Item Limit (MH2)
26 dB Bandwidth - 5150-5250
15.407(a) 26 dB Bandwidth - 5250-5350
15.407(e) 26 dB Bandwidth - 5470-5725
6 dB Bandwidth Minimum 500 kHz 5725-5850

5.2 TEST PROCEDURE

the block diagram below
b.a. Spectrum Setting:
For UNII-1, UNII-2A, UNII-2C:

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

Spectrum Parameter Setting
Attenuation Auto
Span Frequency > 26 dB Bandwidth
RBW 300 kHz (Bandwidth 20 MHz)
1 MHz (Bandwidth 40 MHz and 80 MHz)
VBW 1 MHz (Bandwidth 20 MHz)
3 MHz (Bandwidth 40 MHz and 80 MHz)
Detector Peak
Trace Max Hold
Sweep Time Auto
For UNII-3:
Spectrum Parameter Setting
Attenuation Auto
Span Frequency 6 dB Bandwidth
RBW 100 kHz
VBW 300 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

5.3 TEST PROCEDURE

No deviation.

c. Measured the spectrum width with power higher than 26 dB below carrier
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5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
5.6 TEST RESULTS

Please refer to the APPENDIX E.
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6. MAXIMUM OUTPUT POWER TEST

6.1 LIMIT
FCC Partl5, Subpart E (15.407)
. - Frequency Range
Section Test Item Limit (MH2)
AP device: 1 Watt (30 dBm)
Client device: 250 mW (24 5150-5250
dBm)
15.407(a) Conducted Output Power 250 MW (24 dBm) 5250-5350
250 mW (24 dBm) 5470-5725
1 Watt (30dBm) 5725-5850

Note:

a. For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power
and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

b. Forthe 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm +
10log B, where B is the 26dB Bandwidth in megahertz.

6.2 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the

block diagram below.
b. Test test was performed in accordance with method of FCC KDB 789033 D02 General UNII

Test Procedures New Rules v02r01.

6.3 DEVIATION FROM STANDARD

No deviation.

6.4 TEST SETUP

EUT

Power Meter

6.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
6.6 TEST RESULTS

Please refer to the APPENDIX F.
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7. POWER SPECTRAL DENSITY TEST

7.1 LIMIT
FCC Partl5, Subpart E (15.407)
. - Frequency Range
Section Test Item Limit (MH2)
AP device: 17 dBm/MHz
Client device: 11 dBm/MHz 5150-5250
15.407(a) Power Spectral Density 11 dBm/MHz 5250-5350
11 dBm/MHz 5470-5725
30 dBm/500 kHz 5725-5850

7.2 TEST PROCEDURE

the block diagram below.
b. Spectrum Setting

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

(EBW) of the signal

Encompass the entire emissions bandwidth

7.3 DEVIATION FROM STANDARD

No deviation.

RBW =1 MHz.
VBW 2> 3 MHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto
Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures New
Rules v02r01, section I.LF.5., it is acceptable to set RBW at 1 MHz and VBW at 3 MHz if the
spectrum analyzer does not have 500 kHz RBW.

2. The value measured with RBW=1 MHz is to be added with 10log(500 kHz/1 MHz) which is
-3 dB. For example, if the measured value is +10dBm using RBW=1 MHz (that is +10
dBm/MHz), then the converted value will be +7dBm/500kHz.
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7.4 TEST SETUP

EUT SPECTRUM
ANALYZER

7.5 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

7.6 TEST RESULTS

Please refer to the APPENDIX H.
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8. FREQUENCY STABILITY MEASUREMENT

8.1 LIMIT
FCC Partl5, Subpart E (15.407)
. - Frequency Range
Section Test Item Limit (MH2)

5150-5250

. e , 5250-5350

15.407(g) Frequency Stability Specified in the user's manual 54705725
5725-5850

8.2 TEST PROCEDURE

the block diagram below.
b. Spectrum Setting:

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Entire absence of modulation emissions
bandwidth

RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

nominal value.

8.3 DEVIATION FROM STANDARD

No deviation.

8.4 TEST SETUP

d. User manual temperature is 0°C~55°C.

c. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the

Spectrum Analayzer EUT

8.5 EUT OPERATION CONDITIONS

8.6 TEST RESULTS

Please refer to the APPENDIX I.

. .

The EUT was programmed to be in continuously transmitting mode.
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9. MEASUREMENT INSTRUMENTS LIST

AC Power Line Conducted Emissions
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
Line Impedance
1 Stabilisation Schwarzbeck NNLK 8121 8121-822 Mar. 29, 2020
Network
TWO-LINE
2 V-NETWORK R&S ENV216 101340 Nov. 20, 2019
. EMCRG400-BM-
3 Test Cable emci NM-10000 170628 Apr. 17, 2020
4 | EMI Test Receiver R&S ESCI 100082 Mar. 29, 2020
5 50Q Terminator SHX TF2-1G-A 17051602 Mar. 29, 2020
6 | 50Q coaxial switch Anritsu MP59B 6201750902 Mar. 29, 2020
Measurement EZ-EMC
! Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emissions - 9 kHz to 30 MHz
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Loop Antenna EMCI EMCI LPAG00O 275 Mar. 29, 2020
2 | EMI Test Receiver R&S ESCI 100082 Mar. 29, 2020
Measurement EZ-EMC
3 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emissions - 30 MHz to 1 GHz
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
TRILOG
1 Broadband Schwarzbeck VULB 9168 719 Mar. 29, 2020
Antenna
2 Pre-Amplifier emci EMC9135 980400 Mar. 29, 2020
3 |MXE EMI Receiver Keysight N9038A MY57150106 Mar. 29, 2020
4 Test Cable emci EMCl%‘OSOM‘SM‘ 170330 Apr. 17, 2020
5 Test Cable emci EMCl%'OSOM'SM' 170331 Apr. 17, 2020
6 Test Cable emci EMClg‘é'OSOM‘NM' 170621 Apr. 17, 2020
Measurement EZ-EMC
! Software Farad Ver.NB-03A1-01 N/A N/A
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Radiated Emissions - Above 1 GHz

Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
Double-Ridged

1 | Waveguide Horn | ETS-Lindgren 9120D 00206960 Mar. 29, 2020
Antenna

2 Pre-Amplifier emci EMC012645SE 980421 Mar. 29, 2020

3 | EXASpectrum Keysight N9010A MY56480545 | Mar. 29, 2020
Analyzer

4 Test Cable emci EMCl%'OSOM'SM' 170330 Apr. 17, 2020

5 Test Cable emci EMClcl)g‘OSOM‘SM‘ 170331 Apr. 17, 2020

6 Test Cable emci EMClg‘é'OSOM'NM' 170621 Apr. 17, 2020

Measurement EZ-EMC
! Software Farad Ver.NB-03A1-01 NIA N/A
8 |MXE EMI Receiver Keysight N9038A MY57150106 Mar. 29, 2020
Bandwidth
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100626 Mar. 29, 2020
Maximum Output Power

Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until

1 Power Meter Keysight 8990B MY51000507 Mar. 29, 2020

2 Pulse Power Keysight N1923A MY58310003 | Mar. 29, 2020
Sensor

Antenna Conducted Spurious Emissions
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100626 Mar. 29, 2020
Power Spectral Density
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100626 Mar. 29, 2020

All calibration period of equipment list is one year.

Remark: “N/A” denotes no model name, serial no. or calibration specified.
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APPENDIX A - AC POWER LINE CONDUCTED EMISSIONS
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\Test Mode:

[TX Mode

Line

0

40

30

20

10

su\
~~—

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

0.0
0150 0.5 [MHel 5 30,000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuV dBuV dB Detector  Comment
1 0.1635 30.70 9.78 40.48 55.28 -2480 QP
2 0.1635 20.80 9.78 30.58 5526 -2470 AVG
3 0.4515 30.30 9.95 40.25 56.85 -1660 QP
4 " 0.4515 25.60 9.95 35.55 45.85 -11.30 AVG
5 0.9825 20.00 9.85 29.85 56.00 -26.15 QP
= 0.9825 14.90 9.85 2475 45.00 -21.25 AVG
7 1.8915 20.40 9.97 30.37 56.00 -2563 QP
=3 1.8915 14.80 9.97 2477 45.00 -21.23 AVG
9 3.9120 18.70 10.04 2874 5600 -2726 QP
10 3.9120 12.00 10.04 22.04 45.00 -23968 AVG
11 220425 29.30 10.38 39.68 60.00 -2032 QP
12 220425 2290 10.38 3328 5000 -1672 AVG
REMARKS:
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Test Mode: TX Mode

Neutral

20.0 dBuy

n

10

on
0.150 0.5 [MHz] ] 30.000

Reading Corect Measure- _
MNo. Mk. Freq. Level Factor menit Limit  Margin

MHz dBu dB dBuV dBuV dB Detector  Comment
1 0.1545 30.00 9.62 39.62 6575 -26.13 QP
2 0.1545 2260 9.62 32.22 5575  -2353 AVG
3 0.4380 33.10 9.78 4288 5710 -1422 QP
4 = 0.4380 30.00 9.78 39.78 4710 732 AVG
5 1.2345 22.80 9.75 32.55 56.00 -2345 QP
6 1.2345 19.30 975 29.05 46.00 -1695 AVG
7 28275 21.60 10.01 31.61 56.00 -2439 QP
8 2.8275 16.90 10.01 269 45600 -19.09 AVG
9 4.8120 19.60 1003 29.63 56.00 -26.37 QP
10 4.8120 14.90 10.03 24.93 46.00 -21.07 AVG
11 21.6285 2370 10011 33.81 6000 -26.19 QP
12 216285 19.50 1011 29.61 50.00 -2039 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX B - RADIATED EMISSION -9 KHZ TO 30 MHZ
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\Test Mode: \TX Mode
Ant 0°
160 dBuV/im
——

80
rh—.—.ﬂ_’_rln.q |
%}n qubU.ﬂﬂd,J o VM\A
>
ls W{ WMWWWWMWm i} mejqdwawww
A LY KW T
X
1]
0009 010 015(MIz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 0. 0200 -14.67 72.30 57.63 125.78 -68. 15 AVG
2 0.0293 -16.90 69. 86 52. 96 123.48 -70.52 AVG
3 0.1418 -18.06 55.53 37.47 105.69 -68.22 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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\Test Mode: \TX Mode
Ant 0°
160 dBuvim
“-—-—..:"‘-—-._____
h__—*ﬁ
80
B—
T ——
--'-"-—--._____----"‘-—__
— ]
w"’ww >
1 M ST PP i \aw
IREARS G Y WRURIY SR N e e i O RN
1]
015 050 00 200 10.00 30.00MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 0.4470 -3.21 45 84 4263 95_27 -52.64 AVG
2 * 1. 2614 3.64 40. 57 4421 66. 92 -22.71 QP
3 5.3160 2.79 37.73 40. 52 69. 54 -29.02 QP
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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\Test Mode: \TX Mode
Ant 90°
160 dBuV/im
——

80
Lﬁ"IL—.LII_ [
et
X %Mhmﬁwdu. o
i
%ﬁwﬁ iy VI'IIIW WUW
Proth il dnfa i
1]
0.009 010 0.15(MHz)
No Pro. feadime formect Moo i yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 0.0097 -13.43 78.75 65. 32 128.32 -63.00 QP
2 0.0171 -15.21 74. 07 58. 86 126. 50 -67.64 AVG
3 0.0430 -17.25 65. 95 48. 70 120.10 -71.40 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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\Test Mode: \TX Mode
Ant 90°
160 dBuvim
“-—-—..:"‘-—-._____
h—__*M
80
B—
E---
--'-"-—--._____----"‘-—__
— ]
me
- 1WMML’A%WWWMW 3
B st st i A Al e e MM Pttt llytbon, ]
1]
015 050 00 200 10.00 30.00MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 0.6221 -2.24 43. 60 41. 36 72.62 -31.26 QP
2 * 0.9824 1.75 41.25 43. 00 69. 41 -26.41 QP
3 5.3160 3.90 37.73 41.63 69. 54 -27.91 QP
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX C - RADIATED EMISSION - 30 MHZ TO 1 GHZ
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\Test Mode: \TX Mode
Vertical
80 dBuVim
6
T
] , ;
> | i 5
m’%_ll ﬁ 3 lMMMMMWWW
20
3000 12700 22400 32100 41800 51500 61200 70900 80600 1000.00
(MHz)
Reading Correct Measure .. .
No Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 37.2750 51.82 -16.92 34.90 40.00 -5.10 QP
2 151. 2500 48.28 -13.63 34. 65 43.50 -8.85 Peak
3 408. 7850 41.69 -12. 31 29. 38 46.00 -16.62 Peak
4 625. 0949 42.47 -7.13 35.34 46.00 -10.66 Peak
5 748.2849 41.91 -5.99 35.92 46.00 -10.08 Peak
6 1000. 0000 47.23 -5. 46 41. 717 54.00 -12.23 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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\Test Mode: |TX Mode
Horizontal
80 dBuVim
—
l__l
5
I RN 3 N
0 " 2 W st Al et
20
30,00 12700 224 00 32100 418.00 21500 61200 70900 806.00 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 153. 1900 45.53 -13.73 31. 80 43. 50 -11.70 QP
2 271.5300 44.53 -14.73 29. 80 46. 00 -16. 20 Peak
3 374.8350 43.04 -12.73 30. 31 46. 00 -15.69 Peak
4 608. 1200 40.75 -7.22 33.53 46. 00 -12. 47 Peak
5 743.9200 40.86 -6. 08 34.78 46. 00 -11. 22 Peak
6 * 1000. 0000 49. 20 -5. 46 43.74 54.00 -10. 26 Peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX D - RADIATED EMISSION - ABOVE 1000 MHZ
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5180 MHz

Vertical

120 dBuVim

3 S

MMWWWWWWW W A gt gy At g b
40
508000 510000 512000 514000 516000 518000 520000 522000 524000 528000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 26. 15 39.77 65. 92 74. 00 -8. 08 Peak
P 5150. 0000 12.19 39.77 51. 96 54. 00 -2.04 AVG
3 5186. 1000 63. 96 39.81 103. 77 999.00 -895.23 AVG No limiti
4 * 5186. 9000 70. 85 39.81 110. 66 68. 30 42. 36 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5180 MHz
Vertical
80 dBuV/m
A PR A T H
| | N - [ 11

40 1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 3433.7330 51.59 -13.42 38. 17 68. 30 -30.13 Peak
2 * 10357. 5000 47. 67 2.48 50. 15 68. 30 -18.15 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5180 MHz

Horizontal

120 dBuVim

e

80 [
ENER
7N

v%%¢«»m¢MWMwwmmamwmwmwawww$Mm%“ﬁ h”“”““m“VW%MMWN%MW%&Ww&%mWWmeNmm
40
508000 510000 512000 514000 516000 518000 520000 522000 524000 528000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 21. 54 39.77 61. 31 74. 00 -12.69 Peak
P 5150. 0000 8. 54 39.77 48. 31 54. 00 -5.69 AVG
3 5174. 9000 55. 40 39. 80 95. 20 999.00 -903.80 AVG No limiti
4 * 5175. 5000 62. 82 39.80 102. 62 68. 30 34. 32 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5180 MHz
Horizontal
80 dBuV/m
A PR A T H
| | N - [ 11

40 1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 3431. 1830 51.80 -13.42 38. 38 68. 30 -29.92 Peak
2 * 10361. 9400 48.19 2.48 50. 67 68. 30 -17.63 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5200 MHz
Vertical
120 dBuVim
3
4
4

T

| / o
1 // \
X /“ \
2
el aot M %MW\L
me R AT, ]
40
510000 512000 514000 516000 518000 520000 522000 524000 526000 530000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 21.99 39.77 61.76 74. 00 -12. 24 Peak
P 5150. 0000 12. 56 39.77 52. 33 54. 00 -1. 67 AVG
3 * 5202. 9000 74. 84 39.83 114. 67 68. 30 46. 37 Peak No limiti
4 5205. 5000 68. 80 39.84 108. 64 999.00 -890.36 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5200 MHz
Vertical
80 dBuV/m
A PR A T H
| | N - [ 11

T —-—l

1

40 X

0

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 3472.7170 52.23 -13. 39 38.84 68. 30 -29.46 Peak
2 * 10375. 0000 47. 06 2. 47 49.53 68. 30 -18.77 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5200 MHz
Horizontal
120 dBuVim
3
4
4

M

. /

l i =
L/ \
X
M M
T G R TR "
40
510000 512000 514000 516000 518000 520000 522000 524000 526000 5300.00

{MHz)
Reading Comect Measure- _
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuY/ db dBuvfm  dBuVim dB Detector  Comment
1 5150.000 22186 39.77 61.93 7400 -12.07 peak
2 2150.300 11.81 39.77 51.38 6830 -1692 AVG
3 * 5202900 7464 3983 11447 6830 4617 peak MNolimiti
4 X 5205.500 65.51 3983 10534 6830 3704 AVG MNolimit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5200 MHz
Horizontal
80 dBuV/m
A PR A T H
| | N - [ 11

40 1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 3468. 7170 51.88 -13. 39 38. 49 68. 30 -29. 81 Peak
2 * 10391. 6500 47. 54 2. 46 50. 00 68. 30 -18. 30 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5240 MHz
Vertical
120 dBuVim
2
4

ol
AN

/ \
- N
A Rt

| oottt e T
40
514000 516000 518000 520000 522000 524000 526000 528000 530000 534000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5246. 1000 67. 52 39.89 107. 41 999.00 -891.59 AVG No limiti
2 * 5246. 3000 74.85 39.89 114.74 68.30 46.44 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5240 MHz
Vertical
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3500. 1000 39. 67 -13. 37 26. 30 68. 30 -42.00 Peak
2 * 10480. 0000 35. 27 2.40 37.67 68. 30 -30. 63 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5240 MHz
Horizontal
110 dBuVim

]
]

\

’ / |
ot g toodplnf gt i WMWWWMM
30
514000 516000 518000 520000 522000 524000 526000 528000 530000 534000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5245. 6000 66. 59 39. 88 106. 47 68. 30 38. 17 Peak No limiti
2 5246. 2000 58. 89 39.89 98.78 999.00 -900.22 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5240 MHz
Horizontal
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3513. 6500 39.26 -13. 33 25.93 68. 30 -42. 37 Peak
2 * 10471. 6200 35. 33 2.41 37.74 68. 30 -30. 56 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5180 MHz

Vertical

120 dBuVim

~

BT

m N
2/ N

T NN PURSTRSE ool R B e Trr
40
508000 510000 512000 514000 516000 518000 520000 522000 524000 528000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 23. 45 39.77 63. 22 74.00 -10.78 Peak
P 5150. 0000 12. 89 39.77 52. 66 54.00 -1.34 AVG
3 * 5184.9000 73. 55 39.81 113. 36 68.30 45.06 Peak No limiti
4 5185. 5000 66. 36 39.81 106. 17 999.00 -892.83 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5180 MHz
Vertical
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3436. 9830 39.40 -13.42 25.98 68. 30 -42. 32 Peak
2 * 10361. 4000 34.60 2.48 37.08 68. 30 -31. 22 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5180 MHz

Horizontal

120 dBuVim

[P S —————
-

I
B

APZEEAN
: \

‘;MMWMW%MWW-W WMWWWWW bt
40
508000 510000 512000 514000 516000 518000 520000 522000 524000 528000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 22. 59 39.77 62. 36 74. 00 -11. 64 Peak
P 5150. 0000 7. 93 39.77 47.70 54. 00 -6. 30 AVG
3 * 5172. 7000 63. 35 39. 80 103. 15 68. 30 34. 85 Peak No limiti
4 5174. 6000 56. 51 39.80 96. 31 999.00 -902.69 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5180 MHz
Horizontal
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3430. 7330 39. 36 -13.42 2b.94 68. 30 -42. 36 Peak
2 * 10347. 5500 35. 20 2.49 37.69 68. 30 -30.61 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT20) Mode 5200 MHz
Vertical
120 dBuVim 4
4
3
Ao | e,

Al
I

7 N

</ N

Ny
’/y \\*\\\k
WW T [ L PP
40
510000 512000 514000 516000 518000 520000 522000 524000 526000 530000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 23. 66 39.77 63. 43 74. 00 -10. 57 Peak
P 5150. 0000 13. 08 39.77 52.85 54. 00 -1.15 AVG
3 5194. 6000 71.75 39. 82 111. 57 999.00 -887.43 AVG No limiti
4 * 5195. 3000 77.60 39.82 117. 42 68. 30 49.12 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5200 MHz
Vertical
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3452. 4670 39.40 -13.40 26. 00 68. 30 -42.30 Peak
2 * 10422. 8500 35. 37 2.44 37.81 68. 30 -30.49 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT20) Mode 5200 MHz
Horizontal
120 dBuVim
3
4
P,

7 I
40
510000 512000 514000 516000 518000 520000 522000 524000 526000 530000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 20. 56 39.77 60. 33 74. 00 -13. 67 Peak
P 5150. 0000 8. 16 39.77 47.93 54. 00 -6. 07 AVG
3 * 5204. 1000 69. 24 39.83 109. 07 68. 30 40.77 Peak No limiti
4 5205. 4000 61.83 39.84 101. 67 999.00 -897.33 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5200 MHz
Horizontal
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3461. 3170 39.09 -13.40 25. 69 68. 30 -42.61 Peak
2 * 10418. 4000 35. 33 2.44 37.77 68. 30 -30.53 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5240 MHz
Vertical
120 dBuVim 1
4
2

7 <
— 7 Sl

WWMW
40
514000 516000 518000 520000 522000 524000 526000 528000 530000 534000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5233. 3000 78. 33 39. 87 118. 20 68. 30 49. 90 Peak No limiti
2 5245.4000 71.29 39.88 111.17 999.00 -887.83 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5240 MHz
Vertical
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3499. 9500 39.51 -13. 37 26. 14 68. 30 -42.16 Peak
2 * 10467. 0500 35. 36 2.41 37.77 68. 30 -30.53 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5240 MHz
Horizontal
120 dBuVim
1
4
2

— .

)

40
514000 516000 518000 520000 522000 524000 526000 528000 530000 534000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5236. 6000 64.70 39. 87 104. 57 68. 30 36. 27 Peak No limiti
2 5245. 5000 59. 35 39.88 99. 23 999.00 -899.77 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5240 MHz
Horizontal
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3489.4600 39.15 -13. 38 2b. 77 68. 30 -42.53 Peak
2 * 10473. 5500 35. 63 2.41 38.04 68. 30 -30. 26 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT40) Mode 5190 MHz

Vertical

120 dBuVim

.

80
|
gﬂ/ \\\\"w
] ™
LNMWWWMMMWMWMM¢WmeW”J V“”““W”“wm&mwwwmwwmww
40
509000 511000 513000 515000 517000 519000 521000 523000 525000 529000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 24. 34 39.77 64.11 74. 00 -9. 89 Peak
P 5150. 0000 12. 57 39.77 52.34 54. 00 -1. 66 AVG
3 * 5191. 5000 67.70 39. 82 107. 52 68. 30 39.22 Peak No limiti
4 5191. 5000 59. 55 39.82 99. 37 999.00 -899.63 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT40) Mode 5190 MHz
Vertical
80 dBuVim
]|:||Hji[|l |||||W C LTI M
| | I I 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3459. 0400 39. 31 -13.40 25.91 68. 30 -42.39 Peak
2 * 10391. 6500 35. 30 2. 46 37.76 68. 30 -30. 54 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT40) Mode 5190 MHz

Horizontal

120 dBuVim

]

) }
[
1
WWWMW”W Mwwwwmmww
40
509000 511000 513000 515000 517000 519000 521000 523000 525000 529000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 20.74 39.77 60. 51 74. 00 -13.49 Peak
P 5150. 0000 8. 44 39.77 48. 21 54. 00 -5.79 AVG
3 * 5191. 4000 58. 80 39. 82 98. 62 68. 30 30. 32 Peak No limiti
4 5191. 5000 50. 38 39.82 90. 20 999.00 -908.80 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT40) Mode 5190 MHz
Horizontal
80 dBuVim
]|:||HJI[|I |||||W 1L 110 [
| | I I 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3437. 0500 38.43 -13.42 25.01 68. 30 -43. 29 Peak
2 * 10404. 0000 35. 15 2.45 37.60 68. 30 -30.70 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT40) Mode 5230 MHz
Vertical
120 dBuVim
4
4
3

' / \
Y ]

2
M M i
|- o AT W
40
513000 515000 517000 519000 521000 523000 525000 527000 529000 533000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 22. 45 39.77 62. 22 74. 00 -11.78 Peak
P 5150. 0000 11. 64 39.77 51.41 54. 00 -2.59 AVG
3 5232. 8000 64. 26 39. 87 104.13 999.00 -894.87 AVG No limiti
4 * 5241.9000 72.91 39.88 112.79 68. 30 44.49 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT40) Mode 5230 MHz
Vertical
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3500. 0670 39.42 -13. 37 26. 05 68. 30 -42.25 Peak
2 * 10472. 0000 35.53 2.41 37.94 68. 30 -30. 36 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT40) Mode 5230 MHz
Horizontal

120 dBuVim

3

4
80 /

A '
T
1 /J’V./H \\
f’ I,
eler®
40
513000 515000 517000 519000 521000 523000 525000 527000 529000 533000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 22. 51 39. 77 62. 28 74.00 -11.72 Peak
2 5150. 0000 7. 90 39.77 47. 67 54.00 -6.33  AVG
3 *  5244.1000 64. 46 39.88 104. 34 68.30  36.04 Peak No limiti
4 5244. 6000 55. 24 39.88 95.12 999.00 -903.88 AVG No limiti
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-1_TX N (HT40) Mode 5230 MHz
Horizontal
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3510. 7670 39. 36 -13. 34 26. 02 68. 30 -42.28 Peak
2 * 10467. 4000 35.71 2.41 38.12 68. 30 -30.18 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis X
Test Mode UNII-3_TX A Mode 5745 MHz
Vertical
120 dBuVim /

ailas
y/a il

W 1
= J \
7 <

M’f’ "\L\_\N
P RPS NTIT R Ay %WWW LTS Rp—
40
564500 566500 568500 570500 572500 574500 576500 578500 580500 584500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 28. 08 40. 69 68. 77 109.40 -40.63 Peak
P 5725. 0000 43. 22 40.72 83.94 122.20 -38.26 Peak
3 * 5740. 3000 72. 28 40.75 113. 03 122.20 -9.17 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX A Mode 5745 MHz
Vertical
80 dBuvim
T W Tudl 1
4
e - V-ASES [ — —_— e - —_
3
4
40 2
4
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3809. 3000 39. 35 -12.45 26. 90 54.00 -27.10 AVG
2 3828. 1500 50. 92 -12. 40 38. 52 74.00 -35.48 Peak
3 *  11490. 0500 39.82 3.85 43. 67 54.00 -10.33 AVG
4 11491. 6000 50. 39 3.84 54.23 74.00 -19.77 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX A Mode 5745 MHz
Horizontal
120 dBuVim /

i
/7 e

/
4 1
/ N

40
564500 566500 568500 570500 572500 574500 576500 578500 580500 584500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 20. 67 40. 69 61. 36 109.40 -48.04 Peak
P 5725. 0000 36. 77 40.72 77.49 122.20 -44.71 Peak
3 * 5745. 0000 58.93 40.76 99. 69 122.20 -22.51 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX A Mode 5745 MHz
Horizontal
80 dBuV/m
T W Tudl A
R . S -
i
2 3
40 4
1
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3809. 7000 39. 10 -12.45 26. 65 54.00 -27.35 AVG
2 3833.8000 51.24 -12. 38 38.86 74.00 -35.14 Peak
3 *  11486.5000 36. 02 3.85 39.87 54.00 -14.13 AVG
4 11491. 4000 47.87 3.84 51.71 74.00 -22.29 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3LL

Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X

Test Mode UNII-3_TX A Mode 5785 MHz
Vertical
120 dBuVim / \
,/ X \\
—J ]
/ aa RN
! /J k\
80 / \
1 2 / \ 1 5
o] \\\ .
T U T A
40
568500 570500 572500 574500 576500 578500 580500 582500 584500 588500
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 20. 01 40. 69 60.70 109.40 -48.70 Peak
P 5725. 0000 19. 68 40.72 60. 40 122.20 -61.80 Peak
3 * 5779.8000 71.79 40. 84 112. 63 122.20 -9.57 Peak
4 5850. 0000 20. 35 41.01 61. 36 122.20 -60.84 Peak
5 5860. 0000 19. 44 41. 03 60. 47 109.40 -48.93 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X

Test Mode UNII-3_TX A Mode 5785 MHz
Vertical
80 dBuUVim
LIRS ET I I
4
be oim ——ek - —_——] — —_— - —_
3
40 1 .
X
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3846. 2170 50.20 -12. 35 37.85 74. 00 -36. 15 Peak
P 3874.9170 39. 34 -12. 26 27.08 54. 00 -26. 92 AVG
3 * 11569. 9500 39. 38 3.80 43.18 54. 00 -10. 82 AVG
4 11578. 1500 50. 48 3.80 54.28 74. 00 -19.72 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3LL

Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X

Test Mode UNII-3_TX A Mode 5785 MHz
Horizontal
120 dBuVim /, \\
/ 3 —
/’ ~ \
[
// \\
! I \
) j k
1 \ 4 5
x 2 X X
oo iAokt it MW‘W'\MM WWWWMU\MMMMNWWMW
40
568500 570500 572500 574500 576500 578500 580500 582500 584500 588500
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 21. 87 40. 69 62. 56 109.40 -46.84 Peak
P 5725. 0000 19.10 40.72 59.82 122.20 -62.38 Peak
3 * 5790. 6000 62. 94 40. 87 103. 81 122.20 -18.39 Peak
4 5850. 0000 21. 07 41.01 62. 08 122.20 -60.12 Peak
5 5860. 0000 20. 80 41. 03 61. 83 109.40 -47.57 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX A Mode 5785 MHz
Horizontal
80 dBuvim
T W Tudl A
4
2 X
40 4 4
1
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3831. 6670 39. 09 -12. 39 26. 70 54.00 -27.30 AVG
2 3841.1670 50. 87 -12. 36 38.51 74.00 -35.49 Peak
3 *  11569. 0000 34.89 3.80 38. 69 54.00 -15.31 AVG
4 11579. 8000 38. 30 3.80 42.10 74.00 -31.90 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX A Mode 5825 MHz

Vertical

120 dBuVim \

AR AN

/ N

T T Mt b A
40
572500 574500 576500 578500 580500 582500 584500 586500 588500 592500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5819. 5000 71. 26 40. 94 112. 20 122.20 -10.00 Peak
P 5850. 0000 26. 92 41.01 67. 93 122.20 -54.27 Peak
3 5860. 0000 23. 20 41. 03 64. 23 109.40 -45.17 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 86 of 210



y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX A Mode 5825 MHz
Vertical
80 dBuvim
T W Tudl 1
2
e e — - ——— _ —_— - -
1
40 4 .
4
o
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *  11649. 8500 38. 83 3.77 42. 60 54.00 -11.40 AVG
2 11650. 1500 49.78 3.77 53.55 74.00 -20.45 Peak
3 3874.7000 38. 66 -12. 26 26. 40 54.00 -27.60 AVG
4 3864. 5500 50. 53 -12.29 38. 24 74.00 -35.76 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX A Mode 5825 MHz

Horizontal

120 dBuVim \

\

AN
il AN

7N A\
/ \

T ST I P WMMWWWWM
40
572500 574500 576500 578500 580500 582500 584500 586500 588500 592500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5818. 5000 63. 54 40. 94 104. 48 122.20 -17.72 Peak
P 5850. 0000 24. 80 41.01 65. 81 122.20 -56.39 Peak
3 5860. 0000 24. 08 41. 03 65.11 109.40 -44.29 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX A Mode 5825 MHz
Horizontal
80 dBuV/m
T W Tudl 1
O i —— - —_
2 3
40 > <
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 3882. 6000 39.13 -12.24 26. 89 54.00 -27.11 AVG

2 3897.7000 50.87 -12. 19 38. 68 74.00 -35.32 Peak

3 *  11650. 0500 35. 51 3.77 39.28 54.00 -14.72 AVG

4 11656. 9500 47. 02 3.76 50.78 74.00 -23.22 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5745 MHz
Vertical
120 dBuVim /

\\

yaian
y/a e
S ~
ol x
~/ / \

/‘/

et gt bt R AR
40
564500 566500 568500 570500 572500 574500 576500 578500 580500 584500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 31.68 40. 69 72.37 109.40 -37.03 Peak
P 5725. 0000 45. 57 40.72 86. 29 122.20 -35.91 Peak
3 * 5750. 1000 75.53 40.78 116. 31 122.20 -5.89 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X

Test Mode UNII-3_TX N (HT20) Mode 5745 MHz
Vertical
80 dBuUVim
LIRS ET I [l
2
b mim —— S L — —— — - —_
1
X
40 4
X
3
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11489. 8000 38. 87 3.85 42.72 54. 00 -11.28 AVG
P 11491. 6000 51. 03 3.84 54_87 74. 00 -19.13 Peak
3 3819. 3000 39.15 -12.42 26.73 54. 00 -27. 27 AVG
4 3807. 0500 50.87 -12.46 38.41 74. 00 -35.59 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5745 MHz
Horizontal
120 dBuVim /

J
////, [
o HR

P74 BER
—/ x
TN

™
//

WM-WWWWM %WW\NM%WWWWMM
40
564500 566500 568500 570500 572500 574500 576500 578500 580500 584500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 21. 07 40. 69 61.76 109.40 -47.64 Peak
P 5725. 0000 29.72 40.72 70. 44 122.20 -51.76 Peak
3 * 5743. 1000 62. 39 40.76 103. 15 122.20 -19.05 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5745 MHz
Horizontal
80 dBuVim
PR UL I
T — _— Y —_— —_— e - —_
>
2 3
40
1
#
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3808. 3000 39.13 -12.46 26. 67 54.00 -27.33 AVG
2 3847.0000 51.90 -12.34 39. 56 74.00 -34.44 Peak
3 % 11486. 6000 36. 33 3.85 40. 18 54.00 -13.82 AVG
4 11514. 7500 47.56 3.82 51. 38 74.00 -22.62 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5785 MHz

Vertical

120 dBuV/m / \

\
e, as 1NN
7a AN D

\\

e N

NPT SATYSYY DY TRV a WW\M
40
568500 570500 572500 574500 576500 578500 580500 582500 584500 588500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 20. 22 40. 69 60. 91 109.40 -48.49 Peak
P 5725. 0000 20. 86 40.72 61. 58 122.20 -60.62 Peak
3 * 5782. 4000 75. 42 40. 85 116. 27 122.20 -5.93 Peak
4 5850. 0000 21.11 41.01 62. 12 122.20 -60.08 Peak
5 5860. 0000 22. 27 41. 03 63. 30 109.40 -46.10 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 94 of 210



y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5785 MHz
Vertical
80 dBuvim
T W Tudl A
4
e _ — —_ —_— e - —_
3
4
10 1
4
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3880.2170 50.71 -12. 24 38. 47 74.00 -35.53 Peak
2 3880. 2670 39. 30 -12. 24 27.06 54.00 -26.94 AVG
3 *  11569. 1500 39.84 3.80 43. 64 54.00 -10.36 AVG
4 11571. 4000 50. 91 3.80 54.71 74.00 -19.29 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5785 MHz

Horizontal

120 dBuV/m / \

y \_
) 1 N
4 as N\

N
e

.

[

X . X
WMWNWWWM %MMWWWWWMM
40
568500 570500 572500 574500 576500 578500 580500 582500 584500 588500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 23.72 40. 69 64.41 109.40 -44.99 Peak
P 5725. 0000 18.73 40.72 59. 45 122.20 -62.75 Peak
3 * 5789. 9000 63. 48 40. 87 104. 35 122.20 -17.85 Peak
4 5850. 0000 20. 27 41.01 61. 28 122.20 -60.92 Peak
5 5860. 0000 21.02 41. 03 62. 05 109.40 -47.35 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5785 MHz
Horizontal
80 dBuvim
T W Tudl 1
e e — - -3 _ —_— - -
et
1 4
40 4
2
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3870.7170 51.26 -12. 27 38.99 74.00 -35.01 Peak
2 3880.7170 39.03 -12. 24 26. 79 54.00 -27.21 AVG
3 11567. 3000 47. 50 3.80 51. 30 74.00 -22.70 Peak
4 *  11569. 3000 36.22 3.80 40. 02 54.00 -13.98 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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y
3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5825 MHz

Vertical

120 dBuVim \

RGN

) s ™~ X \\\

I\
/ N N\
.w”/ \N

--""'""/

40
572500 574500 576500 578500 580500 582500 584500 586500 588500 592500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5830. 2000 75. 32 40. 96 116. 28 122.20 -5.92 Peak
P 5850. 0000 44. 82 41.01 85. 83 122.20 -36.37 Peak
3 5860. 0000 33.63 41. 03 74. 66 109.40 -34.74 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5825 MHz
Vertical
80 dBuvim
T W Tudl A
4
ST TR — — —-—— mw * " ' — ——— — - —
3
2 X
10 S
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3874.7500 39. 15 -12. 26 26. 89 54.00 -27.11 AVG
2 3885. 0500 51.51 -12. 23 39.28 74.00 -34.72 Peak
3 *  11650. 7000 39. 28 3.77 43.05 54.00 -10.95 AVG
4 11652. 8000 50. 15 3.77 53.92 74.00 -20.08 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5825 MHz
Horizontal
120 dBu'im \

AN
R AN

/ \ N
/ N

40
572500 574500 576500 578500 580500 582500 584500 586500 588500 592500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5819. 4000 64. 36 40. 94 105. 30 122.20 -16.90 Peak
P 5850. 0000 32. 64 41.01 73.65 122.20 -48.55 Peak
3 5860. 0000 24. 07 41. 03 65. 10 109.40 -44.30 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT20) Mode 5825 MHz
Horizontal
80 dBuvim
T W Tudl A
- == — — —— 3 — ———— — = —
4
4
2
40 4
1
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3882. 8000 38.91 -12. 24 26. 67 54.00 -27.33 AVG
2 3904. 5000 50. 99 -12. 17 38. 82 74.00 -35.18 Peak
3 11641. 7500 48. 47 3.77 52.24 74.00 -21.76 Peak
4 *  11651. 6000 36. 90 3.77 40. 67 54.00 -13.33 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT40) Mode 5755 MHz

Vertical

120 dBuV/m / \
X \\

N

A
WM

wl

// /f ™
g / N
e o

e SN
el "V\.W
40
565500 567500 569500 5711500 573500 575500 57500 579500 581500 585500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 41.92 40. 69 82.61 109.40 -26.79 Peak
P 5725. 0000 44. 56 40.72 85. 28 122.20 -36.92 Peak
3 * 5767. 0000 70.90 40.81 111.71 122.20 -10.49 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT40) Mode 5755 MHz
Vertical
80 dBuvim
T W Tudl [l
e e — - 4 _ —_— - -
4
3
40 1
4
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3830. 0600 50. 60 -12. 39 38. 21 74.00 -35.79 Peak
2 3830. 1400 39. 22 -12. 39 26. 83 54.00 -27.17 AVG
3 *  11508. 1000 37. 31 3.83 41. 14 54.00 -12.86 AVG
4 11509. 1000 48. 16 3.83 51.99 74.00 -22.01 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX N (HT40) Mode 5755 MHz

Horizontal

J \
74

wl
e | .
% ~

A\

biidetantensi o 58 R kb
40
565500 567500 569500 5711500 573500 575500 57500 579500 581500 585500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 28.41 40. 69 69. 10 109.40 -40.30 Peak
P 5725. 0000 29. 07 40.72 69. 79 122.20 -52.41 Peak
3 * 5743. 7000 60. 00 40.76 100.76 122.20 -21.44 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX N (HT40) Mode 5755 MHz
Horizontal
80 dBuvim
T W Tudl [l
R —_——ee R e - - -
i
4
40 2
4
1
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3812.9900 39.21 -12. 44 26. 77 54.00 -27.23 AVG
2 3844.1400 50.55 -12. 35 38. 20 74.00 -35.80 Peak
3 11502. 5000 47. 93 3.83 51.76 74.00 -22.24 Peak
4 * 11519. 0500 35.94 3.82 39.76 54.00 -14.24 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT40) Mode 5795 MHz

Vertical

120 dBuV/m / \

J ; \
J

é | | N\
]

1 % / \“‘v\i
7 .

g
N
N
g
S
% &
o

ot
40
569500 571500 573500 575500 57500 579500 581500 583500 585500 589500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 23. 58 40. 69 64. 27 109.40 -45.13 Peak
P 5725. 0000 26. 42 40.72 67. 14 122.20 -55.06 Peak
3 * 5781. 9000 70. 55 40. 85 111.40 122.20 -10.80 Peak
4 5850. 0000 36. 15 41.01 77.16 122.20 -45.04 Peak
5 5860. 0000 28.12 41. 03 69. 15 109.40 -40.25 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT40) Mode 5795 MHz
Vertical
80 dBuV/m
T W Tudl [l
(- - — —_—— —p— — —— — - —
2 4
40
1
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3788. 6330 39.28 -12.52 26.76 54.00 -27.24 AVG
2 3804.4330 52.01 -12. 47 39.54 74.00 -34.46 Peak
3 11568. 7000 47. 06 3.80 50. 86 74.00 -23.14 Peak
4 *  11595. 6000 36. 34 3.79 40. 13 54.00 -13.87 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3LL

Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode UNII-3_TX N (HT40) Mode 5795 MHz
Horizontal
120 dBuVim /, \
//,ﬂ”"”,/ 3 \ ﬁ‘\“\~\‘
Ve — ~\
e \\\\\\\
1 2 kﬂwx““xx 4 |5
X M, XX
40
569500 571500 573500 575500 57500 579500 581500 583500 585500 589500
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 20.72 40. 69 61.41 109.40 -47.99 Peak

P 5725. 0000 20. 98 40.72 61.70 122.20 -60.50 Peak

3 * 5784. 6000 59. 88 40. 86 100. 74 122.20 -21.46 Peak

4 5850. 0000 21. 54 41.01 62. 55 122.20 -59.65 Peak

5 5860. 0000 21.83 41. 03 62. 86 109.40 -46.54 Peak

REMARKS:
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-3_TX N (HT40) Mode 5795 MHz
Horizontal
80 dBuvim
T W Tudl [l
e 4 _ —_— - -
4
3
10 2
4
1
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3786. 3330 39. 20 -12. 52 26. 68 54.00 -27.32 AVG
2 3812. 8330 50. 86 -12. 44 38. 42 74.00 -35.58 Peak
3 *  11599. 6500 36.75 3.79 40. 54 54.00 -13.46 AVG
4 11601. 2000 48. 21 3.79 52. 00 74.00 -22.00 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT20) Mode 5180 MHz

Vertical

120 dBuVim

W%\
m R
PR

2/ .

L™ Soteet
_wwmwwmwwmwmw$anmwwﬁdﬁww W“WWWMWW+&waMﬂMwMMN¢WWW
40
508000 510000 512000 514000 516000 518000 520000 522000 524000 528000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 25.71 39.77 65. 48 74. 00 -8.52 Peak
P 5150. 0000 12.76 39.77 52.53 54. 00 -1.47 AVG
3 5186. 4000 66. 33 39.81 106. 14 999.00 -892.86 AVG No limiti
4 * 5187. 0000 74.59 39.81 114. 40 68. 30 46. 10 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT20) Mode 5180 MHz
Vertical
80 dBuVim
]|:||Hji[|l |||||W C LTI M
| | I I 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3434. 6230 39.38 -13.42 25. 96 68. 30 -42. 34 Peak
2 * 10358. 9000 35. 56 2.48 38.04 68. 30 -30. 26 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT20) Mode 5180 MHz
Horizontal
120 dBuVim
4
*
3

2
WWWW

[ AT T FRRPEI

40

508000 510000 512000 514000 516000 518000 520000 522000 524000 528000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 21. 32 39.77 61. 09 74. 00 -12.91 Peak
P 5150. 0000 8. 65 39.77 48.42 54. 00 -5.58 AVG
3 5173. 9000 56. 07 39. 80 95. 87 999.00 -903.13 AVG No limiti
4 * 5176. 4000 61.65 39.80 101. 45 68. 30 33.156 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT20) Mode 5180 MHz
Horizontal
80 dBuVim
]|:||HJI[|I |||||W 1L 110 [
| | I I 11

1

10 X

0

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 3453. 9030 52.37 -13.40 38. 97 68. 30 -29. 33 Peak
2 * 10382. 5000 47.51 2. 47 49. 98 68. 30 -18. 32 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT20) Mode 5200 MHz
Vertical
120 dBuVim 3
4
4
s

< |/ N

N
Nf/ \\K
WWWN . T
40
510000 512000 514000 516000 518000 520000 522000 524000 526000 530000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 23. 84 39.77 63. 61 74. 00 -10. 39 Peak
P 5150. 0000 12. 07 39.77 51.84 54. 00 -2.16 AVG
3 * 5203. 5000 78. 63 39.83 118. 46 68. 30 50. 16 Peak No limiti
4 5206. 4000 71.60 39.84 111. 44 999.00 -887.56 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT20) Mode 5200 MHz
Vertical
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3470.0170 39.31 -13. 39 25.92 68. 30 -42.38 Peak
2 * 10423. 6500 35. 63 2.44 38. 07 68. 30 -30. 23 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT20) Mode 5200 MHz
Horizontal
120 dBuVim
4
3
e,

./ N

ﬁwwwuwwwwhdwmwmwwvwgwwww Wﬂ%ﬁMh&AM“MMNMWWJWWMMWWM
40
510000 512000 514000 516000 518000 520000 522000 524000 526000 530000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 20.76 39.77 60. 53 74. 00 -13. 47 Peak
P 5150. 0000 8. 63 39.77 48. 40 54. 00 -5. 60 AVG
3 5205. 7000 61. 28 39.84 101.12 999.00 -897.88 AVG No limiti
4 * 5207. 1000 69. 43 39.84 109. 27 68. 30 40. 97 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT20) Mode 5200 MHz
Horizontal
80 dBuV/m
A PR A T H
| | N - [ 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3469. 2170 39.28 -13. 39 25. 89 68. 30 -42.41 Peak
2 * 10414. 0000 35. 44 2.44 37.88 68. 30 -30. 42 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 117 of 210



y
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT20) Mode 5240 MHz
Vertical
120 dBuVim 2
4

1

al
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— el \mw
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WWW
40
514000 516000 518000 520000 522000 524000 526000 528000 530000 534000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5234. 2000 70. 35 39. 87 110. 22 999.00 -888.78 AVG No limiti
2 * 5245. 2000 78.81 39.88 118. 69 68. 30 50. 39 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT20) Mode 5240 MHz
Vertical
80 dBuVim
]|:||Hji[|l |||||W C LTI M
| | I I 11

40 2
X
1
X
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3499. 7500 39.57 -13. 37 26. 20 68. 30 -42.10 Peak
2 * 10461. 2500 35. 52 2.41 37.93 68. 30 -30. 37 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT20) Mode 5240 MHz
Horizontal
120 dBuV/im
1
2
X,

— / N
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40
514000 516000 518000 520000 522000 524000 526000 528000 530000 534000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5245. 2000 69. 92 39. 88 109. 80 68. 30 41. 50 Peak No limiti
2 5246. 4000 61. 44 39.89 101. 33 999.00 -897.67 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT20) Mode 5240 MHz
Horizontal
80 dBuVim
]|:||HJI[|I |||||W 1L 110 [
| | I I 11

40 2
X
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3508. 0000 39. 31 -13. 35 25. 96 68. 30 -42. 34 Peak
2 * 10461. 8000 35.58 2.41 37.99 68. 30 -30. 31 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT40) Mode 5190 MHz
Vertical
120 dBuVim
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| P o,
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40
509000 511000 513000 515000 517000 519000 521000 523000 525000 529000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 23. 22 39.77 62. 99 74. 00 -11.01 Peak
P 5150. 0000 13. 33 39.77 53.10 54. 00 -0.90 AVG
3 * 5194. 5000 70. 88 39. 82 110.70 68. 30 42.40 Peak No limiti
4 5204. 2000 61. 62 39.83 101. 45 999.00 -897.55 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT40) Mode 5190 MHz
Vertical
80 dBuVim
]|:||Hji[|l |||||W C LTI M
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40 2
X
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3437. 1500 39. 38 -13.42 25. 96 68. 30 -42. 34 Peak
2 * 10395. 2500 35. 36 2. 46 37.82 68. 30 -30.48 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT40) Mode 5190 MHz
Horizontal
120 dBuVim
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509000 511000 513000 515000 517000 519000 521000 523000 525000 529000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 21. 06 39.77 60. 83 74.00 -13.17 Peak
P 5150. 0000 7.99 39.77 47.76 54.00 -6.24 AVG
3 * 5203. 9000 58. 39 39.83 98. 22 68.30 29.92 Peak No limiti
4 5204. 2000 50.12 39.83 89. 95 999.00 -909.05 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT40) Mode 5190 MHz
Horizontal
80 dBuVim
]|:||HJI[|I |||||W 1L 110 [
| | I I 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3451. 1000 39. 32 -13.41 25.91 68. 30 -42.39 Peak
2 * 10362. 8000 35. 32 2.48 37.80 68. 30 -30.50 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT40) Mode 5230 MHz
Vertical
120 dBuVim
3
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40
513000 515000 517000 519000 521000 523000 525000 527000 529000 533000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 21.92 39.77 61. 69 74. 00 -12. 31 Peak
P 5150. 0000 12.77 39.77 52.54 54. 00 -1.46 AVG
3 * 5215. 9000 75. 24 39. 85 115. 09 68. 30 46. 79 Peak No limiti
4 5228. 1000 66.99 39. 86 106. 85 999.00 -892.15 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT40) Mode 5230 MHz
Vertical
80 dBuVim
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3505.4170 39.32 -13. 35 25.97 68. 30 -42.33 Peak
2 * 10466. 4500 35. 66 2.41 38. 07 68. 30 -30. 23 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT40) Mode 5230 MHz
Horizontal
120 dBuVim
4
#
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513000 515000 517000 519000 521000 523000 525000 527000 529000 533000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 23. 06 39.77 62. 83 74. 00 -11.17 Peak
P 5150. 0000 8. 67 39.77 48. 44 54. 00 -5. 56 AVG
3 5232. 1000 55.12 39. 87 94.99 999.00 -904.01 AVG No limiti
4 * 5235. 0000 63. 96 39.87 103. 83 68. 30 35.53 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT40) Mode 5230 MHz
Horizontal
80 dBuVim
]|:||HJI[|I |||||W 1L 110 [
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3492. 3170 39. 26 -13. 38 25. 88 68. 30 —42.42 Peak
2 * 10465. 9000 35. 42 2.41 37.83 68. 30 -30. 47 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT80) Mode 5210 MHz
Vertical
120 dBuVim
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(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 22. 31 39.77 62. 08 74. 00 -11.92 Peak
P 5150. 0000 11.80 39.77 51.57 54. 00 -2.43 AVG
3 5192. 5000 57.99 39. 82 97. 81 999.00 -901.19 AVG No limiti
4 * 5200. 9000 64. 66 39.83 104. 49 68. 30 36.19 Peak No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT80) Mode 5210 MHz
Vertical
80 dBuVim
]|:||Hji[|l |||||W C LTI M
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3451. 1000 39. 37 -13.41 25. 96 68. 30 -42. 34 Peak
2 * 10422. 1000 35. 44 2.44 37.88 68. 30 -30. 42 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-1907H003

Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT80) Mode 5210 MHz
Horizontal
120 dBuVim
B
4
w0 {/\ Jay \/\/\]
| |
L |
2
uMwwwqumWWWwﬂMWQMwWWWM hWWMWWVMMmWh%WMmM%MMMMM
40
511000 513000 515000 517000 519000 521000 523000 525000 527000 531000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 22. 62 39.77 62. 39 74. 00 -11.61 Peak
P 5150. 0000 8.01 39.77 47.78 54. 00 -6. 22 AVG
3 * 5191. 2000 52. 96 39. 82 92.78 68. 30 24.48 Peak No limiti
4 5192. 5000 44. 81 39.82 84.63 999.00 -914.37 AVG No limiti
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AC (VHT80) Mode 5210 MHz
Horizontal
80 dBuVim
]|:||HJI[|I |||||W 1L 110 [
| | I I 11

40 2
X
1
X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3466. 65600 39. 34 -13. 39 25.95 68. 30 -42.35 Peak
2 * 10417. 9500 35.55 2.44 37.99 68. 30 -30. 31 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis X
Test Mode UNII-3_TX AC (VHT20) Mode 5745 MHz
Vertical
120 dBuVim / 3

/ X
s~ iNAe
y/amnuil
o A
/AR
4 J <

e e

40
564500 566500 568500 570500 572500 574500 576500 578500 580500 584500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 33. 67 40. 69 74. 36 109.40 -35.04 Peak
P 5725. 0000 49. 19 40.72 89.91 122.20 -32.29 Peak
3 * 5741. 0000 77. 22 40.75 117.97 122.20 -4.23 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5745 MHz
Vertical
80 dBuvim
T W Tudl [l
o s - — — —— 4 — ———— — = —
4
3
40 2
4
1
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3811. 3500 38. 96 -12.45 26. 51 54.00 -27.49 AVG
2 3832. 5000 50. 43 -12. 39 38. 04 74.00 -35.96 Peak
3 *  11489.2000 37.13 3.85 40.98 54.00 -13.02 AVG
4 11496. 0500 48. 36 3.84 52.20 74.00 -21.80 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5745 MHz
Horizontal
120 dBuVim /

e
///, Y
o R
P74 il
v R
J/ \

-

T B - MWWWWWMWWM
40
564500 566500 568500 570500 572500 574500 576500 578500 580500 584500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 21. 52 40. 69 62. 21 109.40 -47.19 Peak
P 5725. 0000 25. 49 40.72 66. 21 122.20 -55.99 Peak
3 * 5752. 4000 59. 81 40.78 100. 59 122.20 -21.61 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5745 MHz
Horizontal
80 dBuvim
T W Tudl [l
e e — - 4 _ —_— - -
4
3
40 1
4
2
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3810. 3500 50. 72 -12.45 38. 27 74.00 -35.73 Peak
2 3810. 7000 39. 02 -12.45 26. 57 54.00 -27.43 AVG
3 *  11490.4000 36. 29 3.85 40. 14 54.00 -13.86 AVG
4 11493. 1000 48. 10 3.84 51.94 74.00 -22.06 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5785 MHz

Vertical

T N
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/4 ] N
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e

4
1 2 * 5
/'/ : \\\\
|t gt el o= M i ¥ MWWMVMWH.
40
568500 570500 572500 574500 576500 578500 580500 582500 584500 588500
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 20.79 40. 69 61. 48 109.40 -47.92 Peak
P 5725. 0000 21.53 40.72 62. 25 122.20 -59.95 Peak
3 * 5781. 6000 77. 26 40. 85 118.11 122.20 -4.09 Peak
4 5850. 0000 23.71 41.01 64.72 122.20 -57.48 Peak
5 5860. 0000 19.95 41. 03 60. 98 109.40 -48.42 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5785 MHz
Vertical
80 dBuvim
T W Tudl [l
- == — — -—-— mw 3 — ———— — = —
4
4
40 2
4
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3875. 1670 39. 37 -12. 26 27.11 54.00 -26.89 AVG
2 3880. 1670 50. 24 -12. 24 38. 00 74.00 -36.00 Peak
3 11569. 3500 48. 33 3.80 52.13 74.00 -21.87 Peak
4 *  11573.0000 36.64 3.80 40. 44 54.00 -13.56 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5785 MHz

Horizontal

120 dBuV/m / \

) \_
) : N
/4 AR N\

1 4 5
HAAAMMA A igin kbl A 5Bl o MW%WMMNWMM
40
568500 570500 572500 574500 576500 578500 580500 582500 584500 588500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 20. 65 40. 69 61. 34 109.40 -48.06 Peak
P 5725. 0000 22. 06 40.72 62.78 122.20 -59.42 Peak
3 * 5787. 7000 59. 83 40. 86 100. 69 122.20 -21.51 Peak
4 5850. 0000 19. 65 41.01 60. 66 122.20 -61.54 Peak
5 5860. 0000 19.65 41. 03 60. 68 109.40 -48.72 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5785 MHz
Horizontal
80 dBuvim
T W Tudl [l
e e — - 4 _ —_— - -
4
5 3
10 S
1
4
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3845. 3670 38. 97 -12. 35 26. 62 54.00 -27.38 AVG
2 3869. 5670 51.48 -12.28 39. 20 74.00 -34.80 Peak
3 *  11572. 2500 36. 80 3.80 40. 60 54.00 -13.40 AVG
4 11580. 7500 48. 15 3.80 51.95 74.00 -22.05 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5825 MHz

Vertical

s
e

120 diBuavim:

BENRNGN
SN N\
/ N A\

7 N
el M,

WW ! %wmwm
40
572500 574500 576500 578500 580500 582500 584500 5865100 588500 5925100
(MHz)

Reading Correct Measure Limit Margin

No. Frea. Level Factor ment
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5821. 1000 76. 54 40. 94 117.48 122.20 -4.72 Peak
2 5850. 0000 40. 36 41. 01 81. 37 122.20 -40.83 Peak
3 5860. 0000 31.53 41. 03 72.56 109.40 -36.84 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5825 MHz
Vertical
80 dBuvim
T W Tudl A
i J— —— — —— — - —
e
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3869. 9000 51.17 -12.28 38. 89 74.00 -35.11 Peak
2 3879. 6000 39. 07 -12. 25 26. 82 54.00 -27.18 AVG
3 11648. 8500 47. 31 3.77 51.08 74.00 -22.92 Peak
4 *  11649. 8000 42. 64 3.77 46. 41 54.00 -7.59  AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5825 MHz
Horizontal
120 dBu'im \

\

il AN

/ N

IRV YN P MWMW |
40
572500 574500 576500 578500 580500 582500 584500 586500 588500 592500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5830. 1000 62. 50 40. 96 103. 46 122.20 -18.74 Peak
P 5850. 0000 27. 87 41.01 68. 88 122.20 -53.32 Peak
3 5860. 0000 21.77 41. 03 62. 80 109.40 -46.60 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT20) Mode 5825 MHz
Horizontal
80 dBuvim
T W Tudl A
o s - — — —— 3 — ———— — = —
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0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3890. 5000 51. 40 -12. 21 39.19 74.00 -34.81 Peak
2 3901. 9500 38. 99 -12.18 26. 81 54.00 -27.19 AVG
3 11648. 6000 48. 67 3.77 52. 44 74.00 -21.56 Peak
4 *  11650.4000 37.09 3.77 40. 86 54.00 -13.14 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT40) Mode 5755 MHz

Vertical
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40
565500 567500 569500 5711500 573500 575500 57500 579500 581500 585500
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 44. 65 40. 69 85. 34 109.40 -24.06 Peak
P 5725. 0000 47. 16 40.72 87. 88 122.20 -34.32 Peak
3 * 5740. 2000 73. 56 40.75 114. 31 122.20 -7.89 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT40) Mode 5755 MHz
Vertical
80 dBuvim
T W Tudl 1
b ee —t - 4 . —_ —_— - -
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3812. 1500 50. 66 -12.45 38. 21 74.00 -35.79 Peak
2 3829. 7000 39. 20 -12. 39 26. 81 54.00 -27.19 AVG
3 *  11508. 5000 38.71 3.83 42.54 54.00 -11.46 AVG
4 11510. 9000 47. 80 3.83 51.63 74.00 -22.37 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT40) Mode 5755 MHz

Horizontal
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{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 29. 29 40. 69 69. 98 109.40 -39.42 Peak
P 5725. 0000 31.72 40.72 72.44 122.20 -49.76 Peak
3 * 5740. 7000 59. 09 40.75 99. 84 122.20 -22.36 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT40) Mode 5755 MHz
Horizontal
80 dBuvim
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{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3820. 7000 39. 31 -12. 42 26. 89 54.00 -27.11 AVG
2 3859. 0500 50. 60 -12. 31 38.29 74.00 -35.71 Peak
3 *  11512.0000 37.53 3. 82 41.35 54.00 -12.65 AVG
4 11514. 8500 48. 49 3.82 52. 31 74.00 -21.69 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT40) Mode 5795 MHz

Vertical

120 dBuV/m / \
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40
569500 571500 573500 575500 57500 579500 581500 583500 585500 589500
{MHz)
No Frea  Rosdine Comect Memwmwre Ly yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 24. 26 40. 69 64. 95 109.40 -44.45 Peak
2 5725. 0000 24. 96 40.72 65. 68 122.20 -56.52 Peak
3 * 5812. 0000 71. 32 40. 92 112. 24 122.20 -9.96 Peak
4 5850. 0000 35.51 41.01 76.52 122.20 -45.68 Peak
5 5860. 0000 29. 27 41.03 70.30 109.40 -39.10 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT40) Mode 5795 MHz
Vertical
80 dBuvim
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{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3846. 8330 50. 88 -12. 34 38. 54 74.00 -35.46 Peak
2 3883. 2330 39.29 -12. 24 27.05 54.00 -26.95 AVG
3 *  11592. 7500 38. 87 3.79 42. 66 54.00 -11.34 AVG
4 11597. 0000 43. 61 3.79 47. 40 74.00 -26.60 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT40) Mode 5795 MHz

Horizontal

120 dBuV/m / \
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40
569500 571500 573500 575500 57500 579500 581500 583500 585500 589500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 21. 08 40. 69 61.77 109.40 -47.63 Peak
P 5725. 0000 21. 25 40.72 61. 97 122.20 -60.23 Peak
3 * 5789. 3000 56. 97 40. 87 97. 84 122.20 -24.36 Peak
4 5850. 0000 23. 40 41.01 64.41 122.20 -57.79 Peak
5 5860. 0000 22.95 41. 03 63. 98 109.40 -45.42 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT40) Mode 5795 MHz
Horizontal
80 dBuvim
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3847. 6330 38.94 -12. 34 26. 60 54.00 -27.40 AVG
2 3880. 4330 50. 37 -12. 24 38.13 74.00 -35.87 Peak
3 *  11588. 1000 36.65 3.79 40. 44 54.00 -13.56 AVG
4 11593. 5500 48. 73 3.79 52. 52 74.00 -21.48 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT80) Mode 5775 MHz

Vertical
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{MHz)
No Frea  Rosdine Comect Memwmwre Ly yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 39. 81 40. 69 80. 50 109.40 -28.90 Peak
2 5725. 0000 43.70 40.72 84.42 122.20 -37.78 Peak
3 * 5784. 2000 66. 14 40. 85 106. 99 122.20 -15.21 Peak
4 5850. 0000 40. 07 41.01 81.08 122.20 -41.12 Peak
5 5860. 0000 37. 00 41.03 78.03 109.40 -31.37 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT80) Mode 5775 MHz
Vertical
80 dBuvim
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{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3849. 3500 39. 04 -12. 34 26. 70 54.00 -27.30 AVG
2 3853.8500 51.05 -12. 32 38.73 74.00 -35.27 Peak
3 11546. 5500 48. 07 3.81 51.88 74.00 -22.12 Peak
4 *  11556. 9500 36. 10 3.81 39.91 54.00 -14.09 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT80) Mode 5775 MHz

Horizontal
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{MHz)
No Frea  Rosdine Comect Memwmwre Ly yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 30. 92 40. 69 71.61 109.40 -37.79 Peak
2 5725. 0000 32. 34 40.72 73.06 122.20 -49.14 Peak
3 * 5792. 5000 58. 18 40. 87 99. 05 122.20 -23.15 Peak
4 5850. 0000 30. 15 41.01 71.16 122.20 -51.04 Peak
5 5860. 0000 29. 53 41.03 70.56 109.40 -38.84 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-3_TX AC (VHT80) Mode 5775 MHz
Horizontal
80 dBuVim
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(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 3832. 0000 39. 00 -12. 39 26. 61 54.00 -27.39 AVG
2 3872.2500 51.71 -12. 27 39. 44 74.00 -34.56 Peak
3 % 11556.4500 36. 04 3.81 39. 85 54.00 -14.15 AVG
4 11562. 7000 47. 58 3.80 51. 38 74.00 -22.62 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX E - BANDWIDTH
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[Test Mode  |UNII-1_TX A Mode
Channel Frequency 26 dB Bandwidth 99 % Emission Bandwidth
(MH2) (MH2z) (MH2z)
36 5180 36.89 20.30
40 5200 45.69 31.80
48 5240 35.79 19.40
CH36 CH40 CH48
® Lo ® . e - Lo
= ) R o e e e i i T
= / \ B U 1\ " ; | |
ot i = i e P
W 4
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[Test Mode  |UNII-1_TX N (HT20) Mode

Channel Frequency 26 dB Bandwidth 99 % Emission Bandwidth
(MH2) (MH2z) (MH2z)
36 5180 37.20 18.60
40 5200 47.59 31.80
48 5240 37.49 18.50
CH36 CH40 CH48
= — .' 2 = 1l .l o - I H‘I,' Mw;\ -_ Hee . - Jf'"' o -II | I . -
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Report No.: BTL-FCCP-2-1907H003

[TestMode  |UNII-1_TX N (HT40) Mode
Channel Frequency 26 dB Bandwidth 99 % Emission Bandwidth
(MHz) (MHz2) (MHz)
38 5190 94.39 57.80
46 5230 89.39 39.00
CH38 CH46
® . .. EE ® =i
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[Test Mode  |UNII-3_TX A Mode

Channel Frequency 6 dB Bandwidth 6 dB Bandwidth Min. Limit Result
(MH2z) (MH2) (kHz)
149 5745 16.50 500 Complies
157 5785 16.55 500 Complies
165 5825 16.55 500 Complies
CH149 CH157 CH165
<8>: i ®:_ A ®:_ T
= = wm«'i‘\_ Trofirel™ =l _ f . Mﬂx' T e =l _ ;-'f = *-«'“»q‘m_m_ o e
. Sl | THaned _ il | ¥kl _ sl | o
P_JUL "'M "1‘-““‘\ ‘U‘f" “‘&"\w‘]‘\h wl‘).vr"”v M“hq‘_‘“
Channel Fr?&ﬁazr;cy 99 % Emission Bandwidth (MHz) Result
149 5745 19.90 Complies
157 5785 19.50 Complies
165 5825 19.10 Complies
CH149 CH157 CH165
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[Test Mode  |UNII-3_TX N (HT20) Mode

Channel Frequency 6 dB Bandwidth 6 dB Bandwidth Min. Limit Result
(MH2) (MH2z) (kH2)
149 5745 17.75 500 Complies
157 5785 17.70 500 Complies
165 5825 17.76 500 Complies
CH149 CH157 CH165
= ‘anwrpw au\{l-l‘w - - - . jf'h is W‘:I — _.. B o = - Lm; - N m.\i ;M -.- S o
Fa i N = i W o )
Channel Fr((alsll;'ezr;cy 99 % Emission Bandwidth (MHz) Result
149 5745 19.90 Complies
157 5785 19.50 Complies
165 5825 19.20 Complies
CH149 CH157 CH165
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Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-3_TX N (HT40) Mode
Frequency 6 dB Bandwidth 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (kHz) Result
151 5755 36.61 500 Complies
159 5795 36.50 500 Complies
CH151 CH159
®, Lo @, Lo
= . r“”’"w - _u“f: ...... = = — . J\' %1 -
’;,,Jri T ."w.,‘m%1 M L by e
Channel Fr?&l:_'ezr;cy 99 % Emission Bandwidth (MHz) Result
151 5755 38.40 Complies
159 5795 39.40 Complies
CH151 CH159
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Test Mode UNII-1_TX AC (VHT20) Mode

Channel Frequency 26 dB Bandwidth 99 % Emission Bandwidth
(MH2z) (MHz) (MH2z)
36 5180 33.75 18.20
40 5200 45.10 29.10
48 5240 36.20 18.50
CH36 CH40 CH48
@, Lo ® . B ® , et
il - i e T E T L L il
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Test Mode UNII-1_TX AC (VHT40) Mode

Channel Frequency 26 dB Bandwidth 99 % Emission Bandwidth
(MHz) (MHz2) (MHz)
38 5190 97.01 59.20
46 5230 75.80 38.40
CH38 CH46
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3 L L Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-1_TX AC (VHT80)

Channel Frequency 26 dB Bandwidth 99 % Emission Bandwidth
(MHz) (MHz) (MHz)
42 5210 152.40 77.60
CHA42
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m 2% o Au — o
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Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-3_TX AC (VHT20) Mode
Frequency 6 dB Bandwidth 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (kHz) Result
149 5745 17.75 500 Complies
157 5785 17.75 500 Complies
165 5825 17.90 500 Complies
CH149 CH157 CH165
®, L ® - ®, Lo
NS s e e s e R
r . 1 ] e
Channel Fr?&llj_'ezr)lcy 99 % Emission Bandwidth (MHz) Result
149 5745 19.50 Complies
157 5785 19.90 Complies
165 5825 19.50 Complies
CH149 CH157 CH165
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3 L L Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-3_TX AC (VHT40) Mode

Channel Frequency 6 dB Bandwidth 6 dB Bandwidth Min. Limit Result
(MHz) (MHz) (kHz)
151 5755 36.59 500 Complies
159 5795 36.50 500 Complies
CHi151 CH159
® Lo ® Lo
= | lwww = s s | o P B
I
o™ H w“‘wwﬂ,w " Al Ww“"“%

Test Mode UNII-3_TX AC (VHT40) Mode

Channel Frtz&t;'ezr;cy 99 % Emission Bandwidth (MHz) Result
151 5755 39.20 Complies
159 5795 39.00 Complies
CH151 CH159
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3 L L Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-3_TX AC (VHT80)

Channel Frequency 6 dB Bandwidth 6 dB Bandwidth Min. Limit Result
(MH2z) (MH2z) (kH2)
155 5775 76.00 500 Complies
CH155
@, Lo
= INFNENGY, Yovi Yo )
le' lﬂ»-:u
i‘u W,
Test Mode UNII-3_TX AC (VHT80)
Channel Frz\(}lﬁzr;cy 99 % Emission Bandwidth (MHz) Result
155 5775 79.20 Complies
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3 L L Report No.: BTL-FCCP-2-1907H003

APPENDIX F - CONDUCTED OUTPUT POWER
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3 L L Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-1_TX A Mode

Conducted CEMAEEE Max
Frequency Duty |Output Power| Max. Limit L
Channel Output Power Limit Result
(MHZz) (dBm) Factor |+ Duty Factor| (dBm) (W)
(dBm)
36 5180 22.57 0.00 22.57 30.00 1.00 Complies
40 5200 25.18 0.00 25.18 30.00 1.00 Complies
48 5240 22.43 0.00 22.43 30.00 1.00 Complies
Test Mode  |UNII-3_TX A Mode
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
149 5745 24.42 0.00 24.42 30.00 1.00 Complies
157 5785 24.11 0.00 24.11 30.00 1.00 Complies
165 5825 24.13 0.00 24.13 30.00 1.00 Complies
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3 L L Report No.: BTL-FCCP-2-1907H003

Non-Beamforming

Test Mode ‘UNII-l_TX N (HT20) Mode_Ant. 1

Conducted Conducted
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

36 5180 17.84 0.00 17.84 30.00 1.00 Complies

40 5200 24.18 0.00 24.18 30.00 1.00 Complies

48 5240 19.89 0.00 19.89 30.00 1.00 Complies
Test Mode \UNII-l_TX N (HT20) Mode_Ant. 2

Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

36 5180 19.93 0.00 19.93 30.00 1.00 Complies

40 5200 23.45 0.00 23.45 30.00 1.00 Complies

48 5240 20.43 0.00 20.43 30.00 1.00 Complies
Test Mode ‘UNII-l_TX N (HT20) Mode_Total

Frequency Max. Limit | Max. Limit

Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result

36 5180 22.02 30.00 1.00 Complies

40 5200 26.84 30.00 1.00 Complies

48 5240 23.18 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

|Test Mode \UNII-l_TX N (HT40) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

38 5190 16.78 0.00 16.78 30.00 1.00 Complies

46 5230 19.53 0.00 19.53 30.00 1.00 Complies
Test Mode \UNII-l_TX N (HT40) Mode_Ant. 2

Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

38 5190 17.31 0.00 17.31 30.00 1.00 Complies

46 5230 21.94 0.00 21.94 30.00 1.00 Complies
Test Mode ‘UNII—l_TX N (HT40) Mode_Total

Frequency Max. Limit | Max. Limit

Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result

38 5190 20.06 30.00 1.00 Complies

46 5230 23.91 30.00 1.00 Complies
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Test Mode ‘UNII—S_TX N (HT20) Mode_Ant. 1

Conducted Cemelietss o -
Channel Frequency Output Power Duty [Output Power|Max. Limit | Max. Limit Result
(MHZz) (dBm) Factor |+ Duty Factor| (dBm) (W)
(dBm)
149 5745 23.07 0.00 23.07 30.00 1.00 Complies
157 5785 23.42 0.00 23.42 30.00 1.00 Complies
165 5825 23.28 0.00 23.28 30.00 1.00 Complies
Test Mode  |UNII-3_TX N (HT20) Mode_Ant. 2
Conducted COTOIEE At At
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHz) Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
149 5745 22.25 0.00 22.25 30.00 1.00 Complies
157 5785 22.26 0.00 22.26 30.00 1.00 Complies
165 5825 21.42 0.00 21.42 30.00 1.00 Complies
Test Mode ‘UNII—S_TX N (HT20) Mode_Total
Channel Fr((al\(}llj_'ezr;cy Conducted Output Power (dBm) M?gélr‘r'];mt Ma>((\.,\ll_)|m|t Result
149 5745 25.69 30.00 1.00 Complies
157 5785 25.89 30.00 1.00 Complies
165 5825 25.46 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

[Test Mode  [UNII-3_TX N (HT40) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

151 5755 23.25 0.00 23.25 30.00 1.00 Complies

159 5795 23.23 0.00 23.23 30.00 1.00 Complies
Test Mode \UNII-B_TX N (HT40) Mode_Ant. 2

Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

151 5755 22.04 0.00 22.04 30.00 1.00 Complies

159 5795 22.21 0.00 22.21 30.00 1.00 Complies
Test Mode ‘UNII—S_TX N (HT40) Mode_Total

Frequency Max. Limit | Max. Limit

Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result

151 5755 25.70 30.00 1.00 Complies

159 5795 25.76 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

|Test Mode \UNII-l_TX AC (VHT20) Mode_Ant. 1
Conducted CereliEEe o -
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) Factor |+ Duty Factor| (dBm) (W)
(dBm) (dBm)
36 5180 16.78 0.00 16.78 30.00 1.00 Complies
40 5200 23.42 0.00 23.42 30.00 1.00 Complies
48 5240 21.34 0.00 21.34 30.00 1.00 Complies
Test Mode ‘UNII-l_TX AC (VHT20) Mode_Ant. 2
Conducted
Channel Frequency O(lifpnuq[u;g\a/\?er Duty |Output Power| Max. Limit | Max. Limit Result
(MHz) Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
36 5180 20.28 0.00 20.28 30.00 1.00 Complies
40 5200 22.98 0.00 22.98 30.00 1.00 Complies
48 5240 21.82 0.00 21.82 30.00 1.00 Complies
Test Mode \UNII-l_TX AC (VHT20) Mode_Total
Channel Fr?&l;'ezr;cy Conducted Output Power (dBm) M?é(élr;:;mt Ma>((\.,\ll_)|m|t Result
36 5180 21.88 30.00 1.00 Complies
40 5200 26.22 30.00 1.00 Complies
48 5240 24.60 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

|Test Mode \UNII-l_TX AC (VHT40) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

38 5190 15.97 0.00 15.97 30.00 1.00 Complies

46 5230 17.32 0.00 17.32 30.00 1.00 Complies
Test Mode \UNII-l_TX AC (VHT40) Mode_Ant. 2

Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

38 5190 18.48 0.00 18.48 30.00 1.00 Complies

46 5230 15.83 0.00 15.83 30.00 1.00 Complies
Test Mode ‘UNII—l_TX AC (VHT40) Mode_Total

Frequency Max. Limit | Max. Limit

Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result

38 5190 20.41 30.00 1.00 Complies

46 5230 19.65 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-1_TX AC (VHT80) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
42 5210 20.94 0.00 20.94 30.00 1.00 Complies
Test Mode [UNII-1_TX AC (VHT80) Mode_Ant. 2
Conducted Conducted
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
42 5210 21.14 0.00 21.14 30.00 1.00 Complies
Test Mode ‘UNII—l_TX AC (VHT80) Mode_Total
Frequency Max. Limit | Max. Limit
Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result
42 5210 24.05 30.00 1.00 Complies

Page 178 of 210




y 4
3 L L Report No.: BTL-FCCP-2-1907H003

Test Mode  |UNII-3_TX AC (VHT20) Mode_Ant. 1

Conducted Cemelietss o -
Channel Frequency Output Power Duty [Output Power|Max. Limit | Max. Limit Result
(MHZz) (dBm) Factor |+ Duty Factor| (dBm) (W)
(dBm)
149 5745 23.55 0.00 23.55 30.00 1.00 Complies
157 5785 23.45 0.00 23.45 30.00 1.00 Complies
165 5825 23.56 0.00 23.56 30.00 1.00 Complies
Test Mode  |UNII-3_TX AC (VHT20) Mode_Ant. 2
Conducted COTOIEE At At
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHz) Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
149 5745 22.38 0.00 22.38 30.00 1.00 Complies
157 5785 22.17 0.00 22.17 30.00 1.00 Complies
165 5825 22.35 0.00 22.35 30.00 1.00 Complies
Test Mode ‘UNII—S_TX AC (VHT20) Mode_Total
Channel Fr((al\(}llj_'ezr;cy Conducted Output Power (dBm) M?gélr‘r'];mt Ma>((\.,\ll_)|m|t Result
149 5745 26.01 30.00 1.00 Complies
157 5785 25.87 30.00 1.00 Complies
165 5825 26.01 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-3_TX AC (VHT40) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

151 5755 23.14 0.00 23.14 30.00 1.00 Complies

159 5795 23.63 0.00 23.63 30.00 1.00 Complies
Test Mode \UNII-B_TX AC (VHT40) Mode_Ant. 2

Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

151 5755 23.05 0.00 23.05 30.00 1.00 Complies

159 5795 22.26 0.00 22.26 30.00 1.00 Complies
Test Mode ‘UNII—S_TX AC (VHT40) Mode_Total

Frequency Max. Limit | Max. Limit

Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result

151 5755 26.11 30.00 1.00 Complies

159 5795 26.01 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-3_TX AC (VHT80) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
155 5775 23.26 0.00 23.26 30.00 1.00 Complies
Test Mode  |UNII-3_TX AC (VHT80) Mode_Ant. 2
Conducted Conducted
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
155 5775 22.32 0.00 22.32 30.00 1.00 Complies
Test Mode ‘UNII—S_TX AC (VHT80) Mode_Total
Frequency Max. Limit | Max. Limit
Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result
155 5775 25.83 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

Beamforming

Test Mode \UNII-l_TX N (HT20) Mode_Ant. 1
Conducted SOTelEEe At At
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHz) Factor |+ Duty Factor| (dBm) (W)
(dBm) (dBm)
36 5180 17.34 0.00 17.34 30.00 1.00 Complies
40 5200 23.68 0.00 23.68 30.00 1.00 Complies
48 5240 19.39 0.00 19.39 30.00 1.00 Complies
Test Mode ‘UNII-l_TX N (HT20) Mode_Ant. 2
Conducted el o -
Channel Frequency Output Power Duty [Output Power|Max. Limit | Max. Limit Result
(MHz) Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
36 5180 19.43 0.00 19.43 30.00 1.00 Complies
40 5200 22.95 0.00 22.95 30.00 1.00 Complies
48 5240 19.93 0.00 19.93 30.00 1.00 Complies
Test Mode \UNII-l_TX N (HT20) Mode_Total
Channel Fr?l\q/ll;'ezr;cy Conducted Output Power (dBm) M?gl.alr;:;mt Ma>(<\.,\|/_)|m|t Result
36 5180 21.52 30.00 1.00 Complies
40 5200 26.34 30.00 1.00 Complies
48 5240 22.68 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

|Test Mode \UNII-l_TX N (HT40) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

38 5190 16.28 0.00 16.28 30.00 1.00 Complies

46 5230 19.03 0.00 19.03 30.00 1.00 Complies
Test Mode \UNII-l_TX N (HT40) Mode_Ant. 2

Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

38 5190 16.81 0.00 16.81 30.00 1.00 Complies

46 5230 21.44 0.00 21.44 30.00 1.00 Complies
Test Mode ‘UNII—l_TX N (HT40) Mode_Total

Frequency Max. Limit | Max. Limit

Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result

38 5190 19.56 30.00 1.00 Complies

46 5230 23.41 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

Test Mode ‘UNII—S_TX N (HT20) Mode_Ant. 1
Conducted
Channel Frequency |Conducted Output| Duty [Output Power|Max. Limit | Max. Limit Result
(MHZz) Power (dBm) Factor |+ Duty Factor| (dBm) (W)
(dBm)
149 5745 22.57 0.00 22.57 30.00 1.00 Complies
157 5785 22.92 0.00 22.92 30.00 1.00 Complies
165 5825 22.78 0.00 22.78 30.00 1.00 Complies
Test Mode  |UNII-3_TX N (HT20) Mode_Ant. 2
Conducted COTOIEE At At
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHz) Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
149 5745 21.75 0.00 21.75 30.00 1.00 Complies
157 5785 21.76 0.00 21.76 30.00 1.00 Complies
165 5825 20.92 0.00 20.92 30.00 1.00 Complies
Test Mode ‘UNII—S_TX N (HT20) Mode_Total
Channel Fr((al\(}llj_'ezr;cy Conducted Output Power (dBm) M?gélr‘r'];mt Ma>((\.,\ll_)|m|t Result
149 5745 25.19 30.00 1.00 Complies
157 5785 25.39 30.00 1.00 Complies
165 5825 24.96 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

[Test Mode  [UNII-3_TX N (HT40) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

151 5755 22.75 0.00 22.75 30.00 1.00 Complies

159 5795 22.73 0.00 22.73 30.00 1.00 Complies
Test Mode \UNII-B_TX N (HT40) Mode_Ant. 2

Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

151 5755 21.54 0.00 21.54 30.00 1.00 Complies

159 5795 21.71 0.00 21.71 30.00 1.00 Complies
Test Mode ‘UNII—S_TX N (HT40) Mode_Total

Frequency Max. Limit | Max. Limit

Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result

151 5755 25.20 30.00 1.00 Complies

159 5795 25.26 30.00 1.00 Complies
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Report No.: BTL-FCCP-2-1907H003

|Test Mode \UNII-l_TX AC (VHT20) Mode_Ant. 1
Conducted CereliEEe o -
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) Factor |+ Duty Factor| (dBm) (W)
(dBm) (dBm)
36 5180 16.28 0.00 16.28 30.00 1.00 Complies
40 5200 22.92 0.00 22.92 30.00 1.00 Complies
48 5240 20.84 0.00 20.84 30.00 1.00 Complies
Test Mode ‘UNII-l_TX AC (VHT20) Mode_Ant. 2
Conducted
Channel Frequency O(lifpnuq[u;g\a/\?er Duty |Output Power| Max. Limit | Max. Limit Result
(MHz) Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
36 5180 19.78 0.00 19.78 30.00 1.00 Complies
40 5200 22.48 0.00 22.48 30.00 1.00 Complies
48 5240 21.32 0.00 21.32 30.00 1.00 Complies
Test Mode \UNII-l_TX AC (VHT20) Mode_Total
Channel Fr?&l;'ezr;cy Conducted Output Power (dBm) M?é(élr;:;mt Ma>((\.,\ll_)|m|t Result
36 5180 21.38 30.00 1.00 Complies
40 5200 25.72 30.00 1.00 Complies
48 5240 24.10 30.00 1.00 Complies
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|Test Mode \UNII-l_TX AC (VHT40) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

38 5190 15.47 0.00 15.47 30.00 1.00 Complies

46 5230 16.82 0.00 16.82 30.00 1.00 Complies
Test Mode \UNII-l_TX AC (VHT40) Mode_Ant. 2

Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

38 5190 17.98 0.00 17.98 30.00 1.00 Complies

46 5230 15.33 0.00 15.33 30.00 1.00 Complies
Test Mode ‘UNII—l_TX AC (VHT40) Mode_Total

Frequency Max. Limit | Max. Limit

Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result

38 5190 19.91 30.00 1.00 Complies

46 5230 19.15 30.00 1.00 Complies
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[Test Mode  |UNII-1_TX AC (VHT80) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
42 5210 20.44 0.00 20.44 30.00 1.00 Complies
Test Mode [UNII-1_TX AC (VHT80) Mode_Ant. 2
Conducted Conducted
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
42 5210 20.64 0.00 20.64 30.00 1.00 Complies
Test Mode ‘UNII—l_TX AC (VHT80) Mode_Total
Frequency Max. Limit | Max. Limit
Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result
42 5210 23.55 30.00 1.00 Complies

Page 188 of 210




3LL

Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-3_TX AC (VHT20) Mode_Ant. 1
Conducted CereliEEe o -
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) Factor |+ Duty Factor| (dBm) (W)
(dBm) (dBm)
149 5745 23.05 0.00 23.05 30.00 1.00 Complies
157 5785 22.95 0.00 22.95 30.00 1.00 Complies
165 5825 23.06 0.00 23.06 30.00 1.00 Complies
Test Mode ‘UNII-S_TX AC (VHT20) Mode_Ant. 2
Conducted
Channel Frequency O(lifpnuq[u;g\a/\?er Duty |Output Power| Max. Limit | Max. Limit Result
(MHz) Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
149 5745 21.88 0.00 21.88 30.00 1.00 Complies
157 5785 21.67 0.00 21.67 30.00 1.00 Complies
165 5825 21.85 0.00 21.85 30.00 1.00 Complies
Test Mode  |UNII-3_TX AC (VHT20) Mode_Total
Channel Fr?&l;'ezr;cy Conducted Output Power (dBm) M?é(élr;:;mt Ma>((\.,\ll_)|m|t Result
149 5745 25.51 30.00 1.00 Complies
157 5785 25.37 30.00 1.00 Complies
165 5825 25.51 30.00 1.00 Complies
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[Test Mode  [UNII-3_TX AC (VHT40) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

151 5755 22.64 0.00 22.64 30.00 1.00 Complies

159 5795 23.13 0.00 23.13 30.00 1.00 Complies
Test Mode \UNII-B_TX AC (VHT40) Mode_Ant. 2

Conducted Conducted
Channel Frequency Outout Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)

151 5755 22.55 0.00 22.55 30.00 1.00 Complies

159 5795 21.76 0.00 21.76 30.00 1.00 Complies
Test Mode ‘UNII—S_TX AC (VHT40) Mode_Total

Frequency Max. Limit | Max. Limit

Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result

151 5755 25.61 30.00 1.00 Complies

159 5795 25.51 30.00 1.00 Complies
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[Test Mode  [UNII-3_TX AC (VHT80) Mode_Ant. 1
Conducted Conducted
Channel Frequency Outout Power Duty [Output Power|Max. Limit| Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
155 5775 22.76 0.00 22.76 30.00 1.00 Complies
Test Mode  |UNII-3_TX AC (VHT80) Mode_Ant. 2
Conducted Conducted
Channel Frequency Output Power Duty |Output Power| Max. Limit | Max. Limit Result
(MHZz) b Factor |+ Duty Factor| (dBm) (W)
(dBm)
(dBm)
155 5775 21.82 0.00 21.82 30.00 1.00 Complies
Test Mode ‘UNII—S_TX AC (VHT80) Mode_Total
Frequency Max. Limit | Max. Limit
Channel (MH2) Conducted Output Power (dBm) (dBm) (W) Result
155 5775 25.33 30.00 1.00 Complies
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APPENDIX G - POWER SPECTRAL DENSITY
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Non-Beamforming
Test Mode |c
Power Spectral Powe_r Spectral —
Channel SIS Density Duty Factor DEmELy 5 DL JEDG Ll Result
(MHz) (dBm/MH2) Factor (dBm/MHz)
(dBm/MHz)
36 5180 11.82 0.00 11.82 17.00 Complies
40 5200 11.84 0.00 11.84 17.00 Complies
48 5240 12.21 0.00 12.21 17.00 Complies
CH36 CH40 CH48
= —=pe Pl — ' N Ty
Test Mode  |UNII-3_TX A Mode
Power Spectral Power Spectral
Channel AEYDANGY Density Duty Factor DEREI)F I e O Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 9.19 0.00 9.19 30.00 Complies
157 5785 9.00 0.00 9.00 30.00 Complies
165 5825 8.65 0.00 8.65 30.00 Complies
CH149 CH157 CH165
- = B ‘"\ ~ - T =T b /f T EH\ ™~
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|Test Mode |UNII-1_TX N (HT20) Mode_Ant. 1
Power Spectral
Power Spectral . —
Channel SUSIEE Density Duty Factor DUy 57 (X7 o LI Result
(MHZz) (dBm/MH2) Factor (dBm/MHz)
(dBm/MHz)
36 5180 12.43 0.00 12.43 17.00 Complies
40 5200 12.13 0.00 12.13 17.00 Complies
48 5240 12.33 0.00 12.33 17.00 Complies
_ CH36 _ CH40 _ CH48
Test Mode ‘UNII-l_TX N (HT20) Mode_Ant. 2
Power Spectral Powe_r Spectral -
Channel FUEHBEANE) Density Duty Factor DEREE) < DI s e Al Result
(MHZz) (dBmM/MH2) Factor (dBm/MHz)
(dBm/MHz)
36 5180 11.09 0.00 11.09 17.00 Complies
40 5200 10.98 0.00 10.98 17.00 Complies
48 5240 11.25 0.00 11.25 17.00 Complies
_ CH36 _ CH40 _ CH48
_ - . T . . T 1 .
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[Test Mode  |UNII-1_TX N (HT20) Mode_Total

channel P R ity | Resut
36 5180 14.82 17.00 Complies
40 5200 14.60 17.00 Complies
48 5240 14.83 17.00 Complies
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|Test Mode |UNII-1_TX N (HT40) Mode_Ant. 1
Power Spectral
Power Spectral . —
Channel SUSIEE Density Duty Factor DUy 57 (X7 o LI Result
(MHZz) (dBm/MH2) Factor (dBm/MHz)
(dBm/MHz)
38 5190 8.27 0.00 8.27 17.00 Complies
46 5230 8.96 0.00 8.96 17.00 Complies
_ CH38 _ CH46
Test Mode [UNII-1_TX N (HT40) Mode_Ant. 2
Power Spectral
Power Spectral . .
Channel SUSIEE Density Duty Factor DIy 57 (X7 o LI Result
(MHz) (dBm/MHz) Factor (dBm/MHz)
(dBm/MHz)
38 5190 7.57 0.00 7.57 17.00 Complies
46 5230 7.89 0.00 7.89 17.00 Complies
_ CH38 _ CH46
o - - P - =
Test Mode ‘UNII-l_TX N (HT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Channell =" \1 1) (dBm/MHz) (dBm/MHZ) | Result
38 5190 10.94 17.00 Complies
46 5230 11.47 17.00 Complies
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Report No.: BTL-FCCP-2-1907H003

Test Mode |UNII-3_TX N (HT20) Mode_Ant. 1
Power Spectral Powe_r Spectral —
Channel SIS Density Duty Factor DEMENLY 5 DL EDG LI Result
(MHz) (dBmM/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)

149 5745 9.32 0.00 9.32 30.00 Complies

157 5785 9.09 0.00 9.09 30.00 Complies

165 5825 8.71 0.00 8.71 30.00 Complies
_ CH149 _ CH157 _ CH165
m I - i A - Ut = -

../ b = — R ./ - Y ;/ —T e 1\'“\
Test Mode ‘UNII-S_TX N (HT20) Mode_Ant. 2

Power Spectral Powe_r Spectral -
Channel A Density Duty Factor DNy 5 (D1 EhG Bl Result
(MHz) (dBmM/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)

149 5745 8.55 0.00 8.55 30.00 Complies

157 5785 8.26 0.00 8.26 30.00 Complies

165 5825 7.70 0.00 7.70 30.00 Complies
_ CH149 _ CH157 _ CH165
| S e - | R a o A -

— I ' — ~—_ >, )
n .r/ . 7 . - T
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[Test Mode  |UNII-3_TX N (HT20) Mode_Total

chame] Tehen> R e | Resun
149 5745 11.96 30.00 Complies
157 5785 11.71 30.00 Complies
165 5825 11.24 30.00 Complies
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Report No.: BTL-FCCP-2-1907H003

[Test Mode  [UNII-3_TX N (HT40) Mode_Ant. 1
Power Spectral
Power Spectral . —
Channel SUSIEE Density Duty Factor DUy 57 (X7 ueRo LIl Result
(MHZz) (dBmM/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 5.92 0.00 5.92 30.00 Complies
159 5795 5.56 0.00 5.56 30.00 Complies
_ CH151 _ CH159
Test Mode  |UNII-3_TX N (HT40) Mode_Ant. 2
Power Spectral
Power Spectral . .
Channel SUSIEE Density Duty Factor DUy 57 (X7 o LIl Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 5.20 0.00 5.20 30.00 Complies
159 5795 4.94 0.00 4.94 30.00 Complies
_ CH151 _ CH159
Test Mode ‘UNII-S_TX N (HT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Channell =" \1 1) (dBm/500 kHz) (dBm/500 kHz)| Result
151 5755 8.59 30.00 Complies
159 5795 8.27 30.00 Complies
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|Test Mode |UNII-1_TX AC (VHT20) Mode_Ant. 1
Power Spectral
Power Spectral . —
Channel SUSIEE Density Duty Factor DUy 57 (X7 o LI Result
(MHZz) (dBm/MH2) Factor (dBm/MHz)
(dBm/MHz)
36 5180 11.69 0.00 11.69 17.00 Complies
40 5200 11.59 0.00 11.59 17.00 Complies
48 5240 12.22 0.00 12.22 17.00 Complies
_ CH36 _ CH40 _ CH48
|~ = = |~ ~ P - =
Test Mode \UNII-l_TX AC (VHT20) Mode_Ant. 2
Power Spectral Powe_r Spectral -
Channel FUEHBEANE) Density Duty Factor DEREE) < DI s e Al Result
(MHZz) (dBmM/MH2) Factor (dBm/MHz)
(dBm/MHz)
36 5180 10.70 0.00 10.70 17.00 Complies
40 5200 10.73 0.00 10.73 17.00 Complies
48 5240 11.04 0.00 11.04 17.00 Complies
_ CH36 _ CH40 _ CH48
_ - . T T : . T .
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[Test Mode  |UNII-1_TX AC (VHT20) Mode_Total

chame| Fetere T e i | Resut
36 5180 14.23 17.00 Complies
40 5200 14.19 17.00 Complies
48 5240 14.68 17.00 Complies
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Report No.: BTL-FCCP-2-1907H003

|Test Mode [UNII-1_TX AC (VHT40) Mode_Ant. 1
Power Spectral
Power Spectral . .
Channel FUSCLEE] Density Duty Factor DIy <7 (D7 DS LIS Result
(MHz) (dBm/MHz) Factor (dBm/MHz)
(dBm/MHz)
38 5190 8.49 0.00 8.49 17.00 Complies
46 5230 8.93 0.00 8.93 17.00 Complies
_ CH38 _ CH46
g . Fal — "'\Illh- g - T "\IIH—.
Test Mode ‘UNII-l_TX AC (VHT40) Mode_Ant. 2
Power Spectral
Channel RIS Powg;nSgglctral Duty Factor DEME > (BN 4SS Ll Result
(MHz) (dBMMHZ) y Factor (dBm/MHz)
(dBm/MHz)
38 5190 7.50 0.00 7.50 17.00 Complies
46 5230 8.00 0.00 8.00 17.00 Complies
_ CH38 _ CH46
T Em T T
Test Mode ‘UNII—l_TX AC (VHT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Channell ="\, 1) (dBm/MHz) (dBm/MHZ) | Result
38 5190 11.03 17.00 Complies
46 5230 11.50 17.00 Complies
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Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-1_TX AC (VHT80) Mode_Ant. 1
Power Spectral
Power Spectral . .
Channel FUSCLEE] Density Duty Factor DIy <7 (D7 DS LIS Result
(MHz) (dBm/MHz) Factor (dBm/MHz)
(dBm/MHz)
42 5210 6.71 0.00 6.71 17.00 Complies
CH42
@ )
1
Test Mode \UNII-l_TX AC (VHT80) Mode_Ant. 2
Power Spectral Powe_r Spectral -
Channel A Density Duty Factor DNy 5 (D1 MENG Ll Result
(MHZz) (dBmM/MH2) Factor (dBm/MHz)
(dBm/MHz)
42 5210 5.79 0.00 5.79 17.00 Complies
CH42
@ )
Test Mode ‘UNII-l_TX AC (VHT80) Mode_Total
Frequency Power Spectral Density Max. Limit
Channell *~ 1) (dBm/MHz) (dBm/MHZ) | Result
42 5210 9.28 17.00 Complies
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[Test Mode  |UNII-3_TX AC (VHT20) Mode_Ant. 1
Power Spectral Powe_r Spectral —
Channel SIS Density Duty Factor DEMENLY 5 DL EDG LI Result
(MHz) (dBmM/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 9.14 0.00 9.14 30.00 Complies
157 5785 8.84 0.00 8.84 30.00 Complies
165 5825 8.56 0.00 8.56 30.00 Complies
_ CH149 _ CH157 _ CH165
-l Vo e S o = {/ — =N ..,\II = -l = _.\x_\\.l =
T - T — T
Test Mode \UNII-S_TX AC (VHT20) Mode_Ant. 2
Power Spectral Powe_r Spectral -
Channel A Density Duty Factor DNy 5 (D1 EhG Bl Result
(MHz) (dBmM/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 8.16 0.00 8.16 30.00 Complies
157 5785 7.98 0.00 7.98 30.00 Complies
165 5825 7.58 0.00 7.58 30.00 Complies
_ CH149 _ CH157 _ CH165
_ - - ] |

Page 204 of 210




y
3 L L Report No.: BTL-FCCP-2-1907H003

[Test Mode  |UNII-3_TX AC (VHT20) Mode_Total

chamnel P e ooz Restt
149 5745 11.69 30.00 Complies
157 5785 11.44 30.00 Complies
165 5825 11.11 30.00 Complies
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[Test Mode  |UNII-3_TX AC (VHT40) Mode_Ant. 1
Power Spectral
Power Spectral . .
Channel FUSCLEE] Density Duty Factor DIy <7 (D7 LD LIl Result
(MHz) (dBmM/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 5.71 0.00 5.71 30.00 Complies
159 5795 5.74 0.00 5.74 30.00 Complies
_ CH151 _ CH159
Test Mode ‘UNII-S_TX AC (VHT40) Mode_Ant. 2
Power Spectral
Channel Frequency Powg;nSgglctral Duty Factor Dl Dy SEES, LI Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 5.35 0.00 5.35 30.00 Complies
159 5795 5.30 0.00 5.30 30.00 Complies
_ CH151 _ CH159
Test Mode ‘UNII—S_TX AC (VHT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Channell ="\, 1) (dBmM/500 kHz) (dBm/500 kHz)|  Result
151 5755 8.54 30.00 Complies
159 5795 8.54 30.00 Complies
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[Test Mode  |UNII-3_TX AC (VHT80) Mode_Ant. 1
Power Spectral
Power Spectral . .
Channel FUSCLEE] Density Duty Factor DIy <7 (D7 LD LIl Result
(MHz) (dBmM/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 3.89 0.00 3.89 30.00 Complies
CH155
@ : )
Test Mode \UNII-B_TX AC (VHT80) Mode_Ant. 2
Power Spectral Powe_r Spectral -
Channel A Density Duty Factor DNy 5 (D1 EhG Bl Result
(MHZz) (dBmM/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 3.52 0.00 3.52 30.00 Complies
CH155
@ : )
Test Mode |UNII-3_TX AC (VHT80) Mode_Total
Frequency Power Spectral Density Max. Limit
Channell ="\, 1) (dBmM/500 kHz) (dBm/500 kHz)|  Result
155 5775 6.72 30.00 Complies

Page 207 of 210




y
3 L L Report No.: BTL-FCCP-2-1907H003

APPENDIX H - FREQUENCY STABILITY
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[Test Mode  |UNII-1 |

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
(V) 5180.0000
138 5180.0088
120 5180.0088
102 5180.0088
Maximum Deviation (MHz) 0.0088
Maximum Deviation (ppm) 1.6988

Temperature vs. Frequency Stability

Temperature Measurement Frequency (MHz)

(°C) 5180.0000

0 5180.0088

10 5180.0088

20 5180.0092

30 5180.0092

40 5180.0092

50 5180.0096

55 5180.0096
Maximum Deviation (MHZz) 0.0096
Maximum Deviation (ppm) 1.8533
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Test Mode  |UNII-3 |

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
(V) 5745.0000
138 5745.0028
120 5745.0032
102 5745.0036
Maximum Deviation (MHz) 0.0036
Maximum Deviation (ppm) 0.6266

Temperature vs. Frequency Stability

Temperature Measurement Frequency (MHz)

(°C) 5745.0000

0 5745.0040

10 5745.0044

20 5745.0048

30 5745.0048

40 5745.0052

50 5745.0052

55 5745.0056
Maximum Deviation (MHz) 0.0056
Maximum Deviation (ppm) 0.9748

End of Test Report
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